.: = - . - N _ . - . ,
i L e ' ' . ROTARY.MOWERS °~ . :
R S .- J85 K4S, (45 AND Md5
E = T ) - J48, K48, 148, M48 - S
: - - - Parts Catalog'No. 81301 -~ .
. . 9-84-RP-1500-027
R . .NOTE: This catalog replaces e
- catalog 8-1300.
-, . y_/‘:‘-““d
\‘ - " x'
- ) . - ) ’w .
= ‘
. ) ‘ G
- | ._
] - .
' ] )i ‘ _'{/-: ;!
- :,' . L “ ?}i#;-«
- et . ?
) i
RS R -
. 5. "‘_‘L_,: % . .
P ' . ' - o -~ ' o _"»:’J ' ‘.
o ... ° _ APPLICATION CHART . : . _ o . S

-/

TRACTOR MODEL -
226 | 444 | 448

210 .222 | 224 448 | 644 | .646 648

7| Jas kas a5, M5 | x| x| x X X x | x x |- x X x |- .

J48, K48, L4g, Mag | - L | .

'INGERSOLL

- o ingersoll Equipment Co., Inc.

=

Pl

use on tractors .
446 P.I\N."9770165 and after -
448 P.1.N. 9774000 and after

T . . ’ ‘ B o . : ) -’ Technical Publications ' ' _
’ - ; 119 South First Street - Lo -
Printed in US.A_- B - . Winneconne, W| 54986-9576
- " - i B .
)\“, . . a ' ' '

e

l‘!','s At

N

r-fo I
" ,NOTE:'*%ee grid C2 for - ° 7 =

et

Axies .......... S

-Guards and Covers .. ... ... . R

*Pulleys, Deck .....0....0 00,

. Pulleys, Déck

+

ALPHABETICAL INDEX
- -

MODEL J45, K45, LA¥/AND. M45 ROTARY MOWER'

Bearings, Spindle ... . ... s X
Decals ... .. \ -0

Housing, Spindie < ...........
LiftLinks ....... e

(
Ix
(<2

Pulleys, tdler ... ..... fareg et

OO O D Ul U~ ©
>
S

MODEL J48, K48, L48 AND M48 ROTARY MOWER

A14-B2

A12

A10

A12
A0 -

© . B4-

. A10
‘A12 .

. A14-B2
A2

-A14-B2

A10

A12

" A14-B2

AXIES .\ .
Bearings, Spindle . , . ... P . =
Bglts.'-.........._'-.-{...._ ...... - 1t

Guards and Covers ... ... :. .. 11

Pulleys, Idler ... .=...........
Rollers, Rubber.............. 1
Spindles'. . . ... e e 13
Wheels..................... ’

"

2480, 2486 Wing Mower

- “

—

-

-

b




"F’
-2
D
T
5
6
7
8

Rl

2707 .
25406
25407
1036
29
1292 102
A1 73

c.
e- :
.
C_
193

26308 & "CHASSIS -mowert ... T T

BELT‘mowei" chassis .' ...... e e e P
‘GUARD - chassis belt.............. :". R I
COVER - chassis, small .. .. .. S
- *SCREW - 174" x 1/2" NC hex, self-tappmg :
“LOCK WASHER - 5/16" infernal tooth .
NUT-6/16"NChex........... ....0vomnn.. AP
BOLT -3/8" % 1" NC round head, square neck

r

L N

-y
h%]

..............

£t

27
2
! 2
J192- 2, LOCK WASHER -3/8" ..... T TV Lo 2
10 - 129- 103 - - -NUT-3/8” NChex.'.‘...‘....',.....‘ ............ e v r e o
1" c .= 15560" . BRACKET-axl@pivot ...\ evreeseloiinnnnnnnnnss 1-
S 12+ 1- 0 132 » BOLT - 5/16 x 3/4"” rognd head, squareneck..........~'..-.-‘.'.L. .......... 2"
TTTI3 C™ 25408 = BRACKET heightadjust ... .....0. ... ............ e e ... O
14 C-. 23358 . .. BELT -drive (use with 210, 220, 222, 224 and ﬂﬁtractors) .............. -1
14 C - 23359°  BELT - drive (use with 444, 446 and 448 tractors) =1 .. . . e T i
14 . C- 23808 - - 'BELT- drlve(usewnh&‘lﬁ 648tractor) .. ... ......... e T 1
- 14 c 23810 .- BELT - drive (use’with 644 P.I.N. 9698343 and after) ......... .0 L0 ;-0 1
- . .14- .. C  23807° - BELT-drive (use with 644 before P.[.N. 9698343) e e R
15 €~ 25409 [~ DEFLECTOR ... . imoee..ovocnonn..n.. e et 1
. 16 111- -7 101. - BOLT-1/4"- 20)(5/8”..‘...............:.:......: ................ 5
- s 17, #92-. C19- LOCK-WASHER - W4" e PR 5
T8, 12901101 ;7 NUTI1A7-20,. 0. D P S % 5.
i € 25402 e -SKlD ;ear.__....'.-.-..‘_.d..,....-..,....' ....... A S P 1
- - TS : -
: ' \l L _ﬁ_ . i - ’ :
) ‘\. - ; ) - : f ‘k "" ) .
- E i~ o < .- . 'b;"'
. ) | ? i ".
L ,‘» l § - A
' - - 3 ) ' - -
Printed in U.S.A - - Jung 1984

- - » - an ;- = u 'A _ o -
,. - & ’ ) -
O MODEL J45,-K45, L45 AND- M45 ROTAHY MOWERS ]
- T CHASSIS BELTS AND CHASSIS COVERS e -
; REF-_- PART NGz - ... DESCRIPTION' e 77'_ ’ : REQ'D.

o




Y ) - . ’ \’k . - - - . DR . - - . % ff " - . - . -
- ’ N . } £ . ) Lt 7; - ) ] N . B T . N 1 - ' o R _\’_ ‘I’F' ) - . , _-#‘ C ,
= : H T ‘. B - . - . . ' : .
L ‘ T T e e : - ‘ : P MODELJ45 K45, L45AND M45 ROTARY MOWERS -~ - LT
. . . : T (:) . - - P R R -~
- - ’ B > O . - Y i T N . “™ <. PULLEYS, BLADES AND SPINDLES ' T
,-‘ .. - - - N @ . :',. . %4——:—‘@_ . \" ~ i B e _-{' - ‘. ‘. o -J B . } ' ) i
: A Z . O P ( - -, ) _ - . N - . :h’ h , - R .- _ -~ - -
oLl ] RS () I . -7 _REE. PART.NO. DESCRIPTIGN PO - 1 'REQ'D,
: A \,_I// ,7® o BT T - . " e BT 17666 . HOUSING - mower spintle {also use{2]'C165’fGSlN cc11119 andafter} ~ -3~
: / ;o R e A ’ ' N e L2 A 7. 70280° ° +.BEARING-Sspindle ~.....7.:....7. 0 LT R S N - B
LY, o ) o i /@ . ) 3 A~ 70282 WASHER - bearL,gseaI.'..}.._..-, Ceieaas R O |
e L 4 - C) . "4 €. " 25643 " §H!ELQ-bearmg e P A PR 3 .
’ . . - L =TT =~ : I o - - .« 7 B---126- ..19:"7 KEY - spindle, #11W00dru1‘f..:-...;: B U7 NP AT DO
T . R ;*?1D: - S 6. 7 C™ 1576377 smmneommmd”;hfugy:vﬁm”hiugn;;,wzm,\ﬂ\:.
RV : “f“*a"] -7~ ; T - . .7 ..C . 15804- SHNDLEtmnMr“ﬂ;:,.m;v.”.A.”"guuzﬁunfg ...... VST I
RS * o 8L P 8- C 20442 BLADE:151/2" 5t te e a e e O NSO TUU IO I I
. - ARl . ] e, M3 206 BOU’3m"xw4”NChmdmmm5l.:.“uﬁ: ..... et SRR R
- : R < I ' » o000 182 21 L'GCKWASHER 3/8 S e e e v _18 -
. N Y - 1. . C 10810 .- SPACER: bearing ._;1.:...-_;3::~.:'._‘;,:..'- ..... re ey eames R I
: T e ; ET A - -z C '_'21 581, : PULLEY - spmdlef. em e e A R e 3
. - N B - 13- 131 1331 -‘".-NUT -janvlock 374" NF hex . ... ... T L TP T S U I
o PR o 7 SR § - . BOLT-3/8" x3/4"NChex. 1.0 e Ll L Tole 12
N : i T oLl .18 -C. 15615 PULLEY -drive .. c....... 0. in o o3 o T
;) . IR - S16-° €~ 12251+ °. PULLEY-deckidler ..... ... 1:,£-...fh.u,;fl ......... LRSI [
. oo S S v C 25080 f_ BRACKET, -fdler ... 0 vt oo S M.
) . - Q\} ..o 18 3N ST3N £~ BOLT - 3!8"x1" camage short neck...'...::\.“.-.-...'....,.,._...«::_ ..... .
T SRR R ot A9 1955 105 L WASHER-1/2"ZR< il aenias e gy 1
. J s AR I o] 1@&,‘:swmaammmmmm.“,z“; ....... U U PP IRRI |
- . Ry =LA % 195- 525 ~- WASHER-3/8"2ZP ...... ..l cecceeneiet, o T 2
< R T 131- 181 . NUT-lock3/8"NChex. «i..w.oovueinn . O R . S 2
N ~ . = T R -~ _‘“spauue idle-.. ... fereeeenn A S P 1
_ - s : 24°--7.C - 16516 - " RING-rétainer-...... T e e e DR A ¢
- . 25 1Mm- 3(_36 -~ BOLT- 3/8" 1-1/4” carriage, shortneck ... c.ocoaniiniiinn. 1
- - . . 26-- € 26541 . ‘SPACER- spindle. ... 4w o O A
: - e o - J“"’i i R .
. : < t._"- - ) _.’ -u_-..:' . . - -~ ! ES 3 ‘ ._lw . i _ ~ B
. e . - —- - e P . 5 . _,\' 1
o RS . : .
- ‘ o - i .- " : PR ~ e -
! ur ) . - = ‘- - i fl - . B
RPN E SRR -
- . " < L. - . - - -
. ) - - - l ' i » - -,:
* - - ) - E 7 i ~ -
b - . ;.__ - fﬂ‘ ' ” ‘Ta_
B N - - T ~ N
- - 'J - .
- - ri - Fad -
¢ T i — - .‘L’ ' T -
- == - - c' I‘I‘.' . - . — B ) .'
) ) ‘ - l; = 1 ) - . -— SR
U P T - -

o

e T Tewt LTI T T o .- I : R - .PiptedinU.S.A. e - A T

K

:
! ¥
i

o
[
i
- -
P =
. -
- -
S
T
.
x
L5
L.
wr
1
r
T |
y .
‘
. <
4
7
w




N N I -
o - . N e
Y - - "

. . - %

LY - Py - -
S \\ R B .
SR W R ”

%

"*{"‘-‘i‘ MODEL J45 K45 |.45-AND M45 F\()TAHY Mo

T AxLE AND MOUNTING BRACKETS
“REFY PAR*’r NO~, - ' DESCRIPTION~- - --ii; o ‘

+C? 26048“\ " AXLE - rear (K45, L45 M45) Sl el Al
S G 24708 N\ AXLE -rear(J45).. .1 .. el e A

I 14932 "BRACKET - axlemountlng ........ ‘ _j' S s
T (A DA (1] BoLT 174" - 20 x'5/8" cariiags, shortneck N PP S, VR

LT g 19652% MNK 2 ift {R.H. 446 only) cumesw:thstractor‘S-UZ" (240 ‘mm), . n -
L3 e Tz - LINK - lift (R.H. 448, 448) coones with tractor 8344 {220 mm)’ _; s - -
| TIC - 272257 ™ LINK -Jiff, short offset R.H., 2B S I ]
4. € 20008 ,‘ PIN - reta:mng....'-.,. iy P e S A X

. R T s v e e R R N N e h s aana e T

i 138 96 . PIN-roll3/16" x ,
© € - 10482. " “SPRING...:: e N
19250 19, LOCK WASHER -3/8" . et M ien
R N -254_08 ." . BRACKET - halghtadjust- P LT
1129 1017 NUT<1/4"-2000.%00. o S e R
(G- 10898 “PIN - rétaining; spectal ...... R S P T R TR ‘-"
17686 - BOLT - “J* (J45) ﬁ.'.’. ........ -
18315~ ~LINK lift; short {use on ‘Model 210*220 222, 224 644, 646and 648) .....

MR N R0 s N S

18315 . ; T-LINK-Iift; shortL«H 226y ;0 f.i._» ......... e e el 1
16745 <" -BOLT - shouider : .J. ..... : L. 200
" 26736, > ~WHEEL-gauge5” . ..... O -~ 207,
C19412 . 7 ;. LINK -adjustmg {rigeded for tractors before 1980) (J45L ..... ST X
- 18338 . - -LINK -iift, long: (useon Model444 446and 448! 9:1/2" (240 mm) Loo2x
. C "25703 D ~ LINK - lift, IongTuseon444 446and448) 8—3!4" (220 mm) 1,7
31- c 1181 - NUT-106K 378" NEX . s /o et e e an s il 9F o
725418 " - < FRAMEASSEMBLY - mowermeummg ms)...::«..,.r.‘.’.:.- AU .
- 26107° ‘FRAMEASSEMBT.Y mowermountlng{K45 L1-'}5, Mﬂﬁ}......_. NP N : -
17648 - "BRACKET-frontmiounting ..........%.0.00 ... A DU B )
6569 .~ - BRACKET-idlerpilleys ............... ’ ..... &9 _
16575 .- .. BRACKETAND QUSHINGASSEMBLY - O S P
1759_7 T-e e BUSHING -bracket .%o, PSR P LSO T
SR L BOET-B/B XA/ Lt e T g R
N\ . BUSHING - ;dler’puuey T, il - 2 :
-C B30 2 - PULLEY idler./. ... e S PRI =
185- 825 - HER!’318".,.:.‘....:31......;' ...... Ll e el 4 ,
o T 17 WASHERL1/2" ... k. o SR SR S - oo
218 .‘;-,.' ) SPRING tensmn ..-',..'.,..;..'._...,_.,;.r.;—.-.;—i...":'..,;.-ﬁ.f:r._.f.-:’,‘?: - 1 T
14269 X - . + NUT -beltfension -, ~........ B RS S D e
C ~ 268903 N - - SCREW.bttension ... .. .. S A ; :
1380 203 CPIN-roll3/467 x 177 e [OUICORETUR S e
11 T . PIM - cotter5132" | A e P SR AP B ‘
©18574 N N RODpivet LT e T T e 1 -
310 T - N\PIN-cottér 178" x 1. .. B S SO S TSNP : A T
208" 0 5 BOLT 3/8"x 114" hex-. .. .. sl e % i
16573 v SE CER ...... ... U S g e , d
- .. 10821 PIN clevis 1/2" x7/8" ... ... ... e e R
-16824 -~ FBAMg-rearmountmg{Jﬁ-S)....:.-..'.f..'i_......‘.,.. ..... e B . /
- 26050 -7 FRAME. rear mounting !K45 L45, M45). R s E e -
- 17048 LINK - adjustlng (J48) ........ ... P Ll 2 L
1182 . NUT-lock 1/2"\NChex...:........... EETO P - S .
" 26033 - LINK - adjusting (K45, L45, M45) ", .. _ ) e 2 2
26044 " BOLT - “J" {K45 L4b, M45) . e NP A 2 ~ ‘
. " - ' R
- - - e
n ..I" N -
ot - I”rinte&inuu.S.A._ . Cn o h T e T June 1988 .
47 a - - - . ‘ ._ - . - . - = 4 s -




|
|
|
|

. ’ - e . . - e
. N ) et = . ;:‘ - . ~
- ~ MODEL J48, K48, L48.AND M48 ROTARY-MOWERS 1.
R _ CHASSIS BELTS AND CHASSIS COVERS -
REF:™ PART; NO ; DESCRIPTION REQ’
- 1. -Nss' . CHASSES ‘rhower 60" (1520 mm{K48, L48] (use 027727 and .
L Lo items23,24525,26and27) ... i i RE
1 - C . 25611 - CHASSIS mowarBG"{1520mm) (Jag) ... ...z .‘.'.‘.’..'. e 1.
1Y C 27727 CHASS[S mowerﬁO”(LEZO mm)(Md-B) R SR O S
-2 c . 25587 ~.BELT -spindledrive .......5 ... %.... ... SR fer e e 2
3. ¢C "256895". "GUARD=- chassmbelt.:...-.................' ......... P, 2
.4 -7 187-° 1036 .- . SCREW-#+/4"-20x1/2" self-tapping ........ P Ve 12
25 A 70524 ~ ROLLER-2-1/2" x 7" {63.5x177.8mm)..... T e -1
6 .C  25684° . SHAFT-roller(J48)...... T PN L
-6 C - 26405 ° SHAFT -roller (K48,.148, M48)shown ............... U P TES
77 - 132- 310 - PIN-cotter.1/8” XH.(3.17x25.4mm) (J48) ... ... e ereeeae e, 2
8. A T 70514 ROLLER - 2-1/2" x2-3/8" (63.5 x60.32 mm) - i 74
9 . C _ 25620  “SPACER - sleeve (J48, K48, L48). e a4
10. nm3- _az7 BOLT-13/2"- 13x3-1f"hex....=......................Z ......... 47
11 181- 1182- NUT-lock 1727 h8X:. o\ i ™ Teei et i 6
12 C 25685 -~ CASTER-roller (J38, K48, L48} ..... e 2
13 .195- B33 .- WASHER-1/2" ... ... ... :oii.... S ' -2
14- 195 541° °  WASHER-5/8" (K48, L48, M48) . ... ..o 1
15 - C. 26683 ° - BELT-“V'mowerdrive e, e a e T
16 . C - 25690 LINK - mowerlift R.H. (J48) .............. AR e, feeat - 1
17 . C 25691 ' LINK - mowerlift L.H.{J48) ...... P, U e 1
17. c 26958~ LINK - mower lift (K48, L48,M48) .. ..............0........ e 2
13 C 10821 - PIN-clevis (quantity4 on K48, L48 Ma8) . ... ..., it aaaeen .2
18 195" 633 “WASHER-1/2".......0...:..:.. e SO S 2
20-_, .C 10898 = PIN- -retaining, special ................. PR s eeaieaas 2
21 32- 310 - PIN-cotter'..... R, e 2
- 22 38 106 .- PIN: ro}l3/16"x2 1/2’ (Kag) .......... A A 1
23 G 27730 | WHEEL - -anti-sealp ... e e 2
24 C 27731 SPAGER-sleeve ... .'................o.;o ORI 2
- 25 113-. 252 BOLT -3/8"- 16" x 3- 3/’4" ............... e e e S 2
26- -129-. 103 . NUT-3/8"-16............. T 2.
27 192- 21 LOCKWASHER-3/8" ... . _. S fiereeeeianiens e 2
e
;f‘r"’ -
./ ’
// ' ‘l
.“:;_ -
Printedin US.A. - . - - . June 1984

\ '




12" > - . . ,
(18)__ . 1. ‘£z el . 2 PULLEYS BLADES AND’SP]NDLES - ; )
. / S (i8) ORE = ' ‘REF. PART NO. DESCRIPTION T ,/ . L !+ -REQ'D.
- ¥ - /' o ' c aVy:u/'-"al_mmz ...... e, ol e U A 3- -
. ; 2" . -NIF 268 BOLT -3/8" - 16x7/8"hex..'.:.._...‘...]’...._. .............. 6 = 7
- 131- 1216 ;  NUT-lock3/87 hex ... ... AU S SN S IR RS
13 . 206 BOLT - 3/8" - 16 x 3/4" he)/ ................................... e, e
B A 30881 SWASHER ... i e aaaaal IR 2 -
R C - 25781-. SPROCKET splndledrwe e agia e e A 4
C 25642 - WASHER - beltretalmng,speclal ........... i i, 2:
. A 70282 . WASHER ;.......... e e L 2
. C. 25643 SPACER - splndle ...... T T A .
= . 126- 16 - KEY - Woodruff#93/16" x3/4" gt S L 2
C 25644 KEY -square .......... P S N B U | , .
C 25645 . PULLEY-drive...... e S A e ,f ......... 1
. 131- 1331 NUT-lock3/4"hex. . ...........%....... e SN 3
' NSS = BRACKET - belt adjusting, chassis (use 025639 and [4] 111-371} RPN 2 - '
131- © 1216 NUT - Iock3/8“... ...... . 8
T i “123- 101 BOLT - 5!16".18x4"hex,.._...'...._-............’........-" ...... g 2
C 25543 SHIELD -bearing .. o....coovveenenivann... P - I N
C 25829 . SPACER-sleeve .....%............. S e, IS a2
C -25688 SPRING - compressmn ...... F 2,
195- 520 © WASHER - .312" 1.D. x .88 O D R N e 2
129- 102 .-~ NUT-5/16"hex........ e . S S i, 4,
1312 176 NUT - lock 5/16"-hex . . . . . O ST IR 2 P
te C .25627  SPINDLE-center.,............ S -
.C 25632 ~ - SPINDLE-R.H. ....... PR B N .
-C ..25635 . SPINDLE-LH. ... .......... e S DT N -
: €7 17666 -  HOWSING - center, splndle..':,, .............. FTUITU e m Ve
- ¢ 7 25631 - HOUSING - outward, spindle =.. .. _............. T e sl 20
C TA6516 RING -retaining .. 8= ....ovverononeineninnnnns, e T, 8/
A * 70280 BEARING -spindle ... 7. ...co..vueen... . 8
- C 10810 SPACER-spindlebearing .......................... 5/3
C 25541 . SPACER-spindlé................ T RO ;3
c 25639 - BRACKET - belt adjusting, deck ............ P DR P 2
M-k BOLT-3/8"-16x1"carage ............o...... e 8 -
_wl = i -
a , .
Fe ) ;T =
| ,
| ) - . =
T .
l,f - ¢ - - 2 i , 1
.~ S T Printedin U.S.A. | oe _ ~=June 1984 _




3N
\192-__ I
- 1837408
, 6 e

©..C . ©15836.
S 20
1% o
T128 0 ~ 102
C.oseR -
‘'C.- 28683 " -7
3. 447(;
131~ 182"

. 17897
25667
.7, ~25668 . -
- 138 - 319
[
C

- 25370

. 12264

L. 113 - 209
(. 195-. 525

C - 25669 -

a3 s s

i

13- 310, -

141 - B4
132- .32
C .7~ "16562
12- 318 .
C - 14269
195- 541
132° 311~
C 10883 .

¥ prinedinUS.A.

+ MODEL J48 Romlgv MOWEHS'“

BOLT carriage 3/87 <16%1" -, .«

o 1& 96 N "‘: E-

" PIN - retaining, special,

WASHER-3/8" ... ... ... SRS e

. LINK =suspension L.H. .......... i

: LINK - - adjusting

CWASHER -5/8" L i e it e e

P -
. .- - -
- v -
'—"_“_' - -
- N -~
- e a5 LT
- - =4, -
- ’ o - —
- -
‘--r/ | - S
-
- hd - -
— - fl ..

AJ(LE AND Mounrrme BnAcKErs

5. LOCKWASHER -3/8” =, . 2. o ot vt
NUT -3/8" - 18hex- 5.5 '-
‘PIN logking 7 .50

---------

BBACKET helght adjustlng ...... .
. BOLT= camage5f‘!ﬁ" - 18 x3/4" e TR

. LOCKWASHER 5115" e e nies

- NUT- 5/1&" -18..

- WHEEL - ha:ghtadjusﬂng
<-SPACER - sleeve- - .
‘BOLT - 1!2"—13)(3-1!2"
NUT - Iock1!2" .

K- stablllzer. Wl s .

. BRACKET - idler pulieys . ..w e
_ARM AND BEARING As_sEn.ga 1

- e B 3

SPRING tOTSIOﬂ RN e on F S PP
-SHAFT -pivot:..’ s “/‘_ e S e
PIN - roil3!16" _
"PULLEY ~ 1dler S

miagrend

BOLT-3/8" - 16 x 1-1/2"* BB, L rye s fan e e

NUT:-- Iock3f8"~'16hex .
LINK AND BUSHING ASSEMBLY suspensmnR H TR e

BUSHING -flange ... ... .00 e ih vu e e RRTIREEY ':'."‘.';'.m.‘
BOLT-3/8"-16xA-1/4"hex. .. o7, ... . Lo o
CSPACER -l e e B e A

PIN- spiral-.. ... 0. 7 il [RURRBRR
WASHER < 172" ... .. 51 eooeo i,

—

PIN -cotter1/8” x 1".."‘....'....-..;.:.:.";....‘..;..:.

_ ROD -leveler.. .. ....... :,./
NUT - lock 3/8" - 24...‘...-...............;.'.....!..- .....

CLEVIS-3/8"........... ST CORE SUP R o

PIN-clevis3/8”................ e APy

R ] '...-._...-.....

PIN-cotter "-=........ i e nveinraaas AT S s

_/SCREW - [diér adjusting ........... F e P )
PIN-cotter .............. e P R T T

NUT - adjustmg.specual....‘..Z-h......;-...‘ ...... reeranaas
PIN: GOt6F5/32" X 1-1/4" 1. ... Tl




‘ ] R = Lad
i . . . . . } o _ ] ) . ' ] o Y . -
6 . - Co i A : ' .MODEL K48, L48 AND M48 ROTARY MOWERS S ;
_ - ' AXLE AND MOUNTING BRACKETS
L - - o - ‘ ' REF. . PART NO. DESCRIPTION . ’ REQ'D
t . ’ -7 -1 .C 26413 - AXLE-rear ... .
2 111- 371 BOLT -carriage 3/8™ - 16X 1" ... .co....o. o i, N 6
3 192- 21 LOCKWASHER-3/8" .:..................... S 6
4 129- 103 "NUT-3/8"-16hex ................ .. e R B
5 C 20005 PN - |0Ckl]'lg..,, ......... 1 -
6 G . 10482 SPRING-tension ................ e P o B B
7 .138- 96 PIN-roll .............\...oooo o, 1 -
8 C 15935 - BRACKET-heightadjust\. .......coooveenronnn.on.. 53 1
8 1M1- 202 . BOLT-carriage 5/16” - 18x 3/4" peweeed : 2 .
10 193- © 29 | LOCKWASHER-5/16" /... . ... ... ...... ... ... ... O
1 129-, 102 CNUT-8/168"-18hex ../ ... o ., U . 2
12 ¢ 26384  LINK-rockarm....... e e s s e 3
13 141- 4 ° PIN-clevis3/8" ......]. e e e e, .2 —
14 132- 3 PiN-cotter 3/32" x 1" [ souv v e, e e 2 ‘
15 195- 626 | WASHER-3/8" ... . \............... A A U 9
- 16 132- 310 PIN - cotter 1/8" x 1" . 7Nt S 7
17 C 25682 WHEEL - height adjust.... ... . I 2
1. C 25683 SPA%EH sleeve ... .......4.. e S . 2 -
19 13- 447 "BOLT-1/2"-13x3-1/2 .. . .. ... S 2
20 131- a2 NUT -fock 1/2” -13hex ....[...... P e P 4
C 26408 CARRIAGE ASSEMBLY .. ™. . ..., E il 1
21~ C . 26407 BRACKET - frontmounting ... ... ... ... P e e 1
.2 C 26403 - LINK-towR.H, (shown). ..... e e e e A1
22 c 26402 ‘LINK-towL.H. .o e E R T 1
23 C . 16573 "SPACER-sleeve ~......00 . . o P Yoo, 2
T 24 - 366 : BOLT - carriage 3/8" - 15x1 VA" e e e 2,
25 131- 1181 NUT-lock3/8”-16hex .. ............ e aaa 4
. 25 ‘C_ 26398 BRACKET - rdlerpulleys....::.,......:I...‘...........: ......... 1-
- 27 c 26394 ABRM -idlerpulley .............. e e . i 1 )
.28 C 17597 BEARING -sleeve- ... ... .. .. TP A S .2 )
29, C 26390 | SHAFT - pivot, pulleyarm .. ..... .. S s | -
- 30 138~ 106 PIN - roll'3/16" x 2-1/2" ........ P PP e e . -1
31. Cc 25370 . PULLEY -idler. . ... ... 2
32 C . 12264 BUSHING-pulley ......................... e e 2 -
- 33 M3-. 209 BOLT -3/8" - 16x1 172" hex ...... e [ P 2
M C 26389 - " BELLCRANK ... oo iie o, e \
35 C 12127 +~BUSHING - nylon, flange e 2
- 36 C 19502 SBOLT.-“J" o e s 1
.37, C 26033 . PIN-adjust,. .. _............ SR T S L
- 38 195- 533 WASHER-1/2" ............. e T 3 -
39 C 10898 PIN - saféty . ... .. L [P I, .. -3
40 C 16573 SPACER-sleeve ........:... .. . 2
- 41 N3 208 - BOLT-3/87-16x1-1/47hex. . . oo e -2
42 C 26890 SCREW - idlerddjust . ............... el e R 1
43 138- 92 PIN-roll 3/187 x 374" .. .. 2
44 C 14269 ‘ NUT -adjust, special ... ... ................ e, .1
45 C 263856 SPRING - tension « ... .. ...... e e e 1
.46 C ., 26385 LINK -leveler.. .. ... ... J S . N 1
47 C -10821 - PIN-clevis..................... e R e 2
43 c 10883 .PIN - safety e O S PO S
! I
' - ‘ . . . : Printedin U.S.A, . ) ' T ST .- T ~. . June 1984




- - . ] e - )
- N ot T - D - - o - . - - - B : © . ~ ‘ - s . ‘ .
. 18 . e o A o ,' ] - 7 ?\—j-  “MODEL J45,,K45 L45, M45,J48 K48 48 AND M43 HOTARY MOWERS : 19 -
‘ . S e e SR ‘ DECALS IEngllsh) _ -
- . - . , } - - L [ I . L N - ) - ) B ' )
N o : - MR AU AN ©~+  REF." PART NO. DESCRIPTION | S - REQ'D -
: , '°°““E°‘l““‘.’“‘i“""5’"‘: L . ‘ 1 C  21960. - DECAL - drive belt (J45, K45, L45, MAB) . e -1
N - - f— - Fr] [T
- A o N : | . y BELT TENSION _ -2 C 12519 DECAL No Step ................ R R R R 2 -
=t . . _' i Bﬂ?&f&:gﬁrfﬁl?ﬁaswn aND SPACER . . ﬂ: 4 NSS® DECAL “Case” fuse 321 6379} ' ......................... SR 1 .
B N e e R T MO T 08 55 D h 5  321- .4381-~ _DECAL - spinning blade . . . . . e P &L 1
o ST A R A At e 6 -7 321- 6235 ~ “DECAL-drivebelt(J48)............... ..., e o1
. ' R T IRBRET MG " o e o ) 70" 321 6210- . DECAL-cuttingheight ... . .......ooinl i 1
T SR .”?Fi;ﬂ‘s‘:f'?;[;‘;&f,{%{ifusm::;u;w; s sttt 8 ... 321 ""6236 :-- DECAL-spindle drive belt {J48, K48, 148, M481 TP 2 . :
" L : .- BT e A _ y 9 321- 6263 ., DECAL-“Commercial”(Jd8, K48, L48, M48) ~- ... .. I -1
S | T . . - e . " . .0 10 321~ 6379 | . DECAL- “Case”.learly production) . ........... .. R 1
. . - T ) A - I | 321- . 6668 " DECAL -*Flying Debris” {J45, K46, L45, M4S) .. ... . ..... . .. PR 1
L S ) - - o . - _ - 12 . C . 26423 DECAL drwebeitﬂm L48, M48) .. ... U SRS T
- B O T R S DECAtS (French and English) ° L T 5
- UM g R, - - U © %21 4730 | DECAL-drive belt (J45, K45, L45, MAS) ..., e e 1 !
- ‘ %( - . p . . 2. -321- 4372 DECAL- “NO Step™ .. ... 5o ST 2 )
. . B A T~ LN 3 321-- 4698 DECAL - cutting height (J45, K45, 145, M45) ... ........>\. ... .... 1 :
’ o - oo 4 S T 5 321- 4763 DECAL -spinningblade .- . .......... .. ... - UM . 1
_ ‘ 4o . -3 g- N _6 . 321- 6326 - DECAL-drivebelt{J48) ... ....... ... .. ... e PPN 1 -
) i 57 v e T A 5 ¢® +7 8 321 ' 6327 DECAL - spindle drive belt {J48, K48, L48 M48) ... .. B 2 .
: : - : Ler T sive R CE: 22T T 321- 6642 -  DECAL -"Flying Debris” {J45, K45, La5, f45) ... ... .. ... PRPRE N
- N I I 12 C 26436 - DECAL-drivebelt (K48, 148, M48) .. .. .. .. .7 ........... T 1 ,
- tr N H - E P - 5:_: E ) - i . . L - .
s ) - Ra/—/ et , ! .
[ . T - - - = - ‘ , T ' - -
© . 2" [ ’ . . i ) - i . I
. - ) ) . ™ °'(,
) e ~ .
N f - & - - = -—
B B o Fivm DEBRIS . ) . o B -
OPFERATE MOWER ONLY ~ - . - - o
GUARD OR c:)“rcqﬂwi ~—: i
- N - mﬁfs‘ﬁ'\f&‘fﬂi? l'm!v « - _ -
- SPINNING BLADE . - | B T
- KEEP CLEAR - - -
CONTACT CAN INJURE . - v t.-,-— ‘




-~

NUMERICAL INDEX R -~ NUMERICAL INDEX 2
PART - _ 'PAGE° REF. _ PART. " PAGE - REF. PART- “PAGE . REF.. PART PAGE REF.  PART -~ PAGE "~ REF. _ PART PAGE  REF.
.NoO. ° NO: NO. T - NO. NO. . NO. NO. NO. - NO. NO. NO. . = NO. NO. NO. NO. NO. NO. NO.
= L “_ ] s - . R - Py N .

A - 3881 - T3 5 ¢ eesr 137 26 | C 25672 - 15 2 3y X 1 o | % 55 .9 - 8

A a0 | 7- 2 [.€ 17686 © 7 9 12 C 2675 15 .38 g 371" 5 ° 8. 138 9% 715 7

‘AT 70280 13 297 ¢- - 18315 ) 13 C 25679 © 15 87 911 37 7 18 138 .96 17 7 )
CA . 70282 7 3| c. ¥es 9 17 ] C 25681 15 40 41. 37 13- 33 138° 106 1n 2

A - 70282 113 -8 | Cc  _12- 9  .718 |C 662 . 15 12 411 an 1B 2 138- 106 15 30

AL cT0518 1 8 | C-iv-19802 17 3 |-C 282 - 7 371 17 2 138- 319 15 24

A 70524 - 11 5 | ¢ 19652 - 9° 4 C 95683 15 13 113 206 5 s 138 . 2002 15 . 3§

C - --10482° 9 7 ("¢ 20008, .9 5 | & 268 17 B 3 206 .- 7° 14 138 2073 9 31

C-. 10482 ™ 15 6] ¢ 20005 15 5. 01 & . 268 5 3. 208 . 13 a | a1 4 17 13

C 10482 - 17 61 C 20005 - 17 5 | 268 192 43 o8 9- 35 141- 54 5 43

o 10810 7 1| ¢ 21881 7 A2 G -28687 - 1t T 20 g0 08 15° 33 197- . 1036 - 5 5

c 10810 13 3| ¢ 51942 . 9 28 C .2568 .13 913 T2 17 4. | 187 1036 1 - 4

¢ 10821 9 37| ¢ . 210 19 17| ¢ 25689 . 11 330 209 . 9 2B | 19 19 5 17 .

C _ -10821° 1 8 C - 2707 5 2 1 ¢ 25690 . - M ® 113 - 209 15 sz | 192 19 9 8 -

¢ 10821 17 .47 | ¢ .2338 .5 14 | C 25691 LS A [ 209 17 13 192- 2 5 9

.Cx 10883 15 B0_|° C 23359 5 - 14 3 C 2702 -9 -4 gy oo 25 192- 2 7010 .

¢ 1883’ 17 4. C 23807 5 L 203 9 1709137 T 268 13 2 | 12 21 o 7 | -

c 10898 9 n4{c 23808 5 14 C %781 13 6 413 427 - 1 ‘40 192, 1 5 3

C -~ 10898 11 20 | ¢ 23810 5 14 C 25829 13 18 13 447 B 14 192- 21 17 -3

C 10898 15 . 18 | ¢ 248 15 .| C 26033 9 41 13- 447 . 17 19 193- " oge - B 8 .

c 10898 17 | C 24442 7 '8 C 26033 17 37 a3 101 13 ‘16 193 29 5. 00 =

C 12127 17 3% | C: = 24708 9. 1 € 26044. - 9 42 129, 102 5 .7 193- 29 17 10

C 12267 7 5| ¢ 25080 - 7 174 ¢C 26048 9 1 1. 103 5 g I 19 N

C 12264 9 24 | ¢ 25370 9 25 ¢ 26050 2 38 926 16 13 10 195- 520 13 20

C - 12264 15 26 C 25370 15 25 C 26384 17 12 408 - 19 7 . 's 195. 525 7 21

cC . 12284 a7 32 C 25370 17 31 C 26385 17 ‘46 499 101 5 18 195- 55 .9 2%

C 12519 19 2| cC 253%4 5 1 c 26386 17 45 429, 101 9 10 195- 525 15 28 i
.C- 14269 . 9 231 ¢C 25402 5, - |'¢ 26389 17 34 159 102 13 21 195- 525 17 15 - '
c 14269 1B 47| C 25408 .. 6 3 C 26390 17 23 19 102 15 1 195 533 ' 9 27 ’

C 14269 17 Taa | C 25407 W5 4 C . 26394 .17 27 129- 102 17 1. | - 19s. 533 1 13 .
c 14482 . 7 23 | c 25408 5 13 {°C 26398 17 .26 = q29. 103 - 11 26 195- 533 11 19 -

c 14768 7 20 1 C 25408 9 9 | C 26402 - 17 2 99 103" .15 4 | 195 533 15 38

C 14932 9 21 c 25409 '5 15 c 26403 17 22 - 129. 103~ 17 4 195- 633 17 - 38

c 15560 5 | c 25541 7 .2 | C 26405 1 6 129- "163 15 - 41 195- 541 11 14

C - 15604 7. - v | ¢ -7 2B41.. 13 31 |- C 26407 - 17 21 431 176 13 22 195- 541 15 48

C . 15615 7 15 c 25543 7 4 |-C - 26408 7 131- 933 15 29 213- 4 15 42

c. 1513 7- 6| C 25543 13 17 ¢ 7 28413 17 dom- 118 7 2 P21 4381 19 5

C- 15935 15 81 c. 2611 1 1. ] ¢ 26416 L A 1 NPT I 9 18 321 4698 19 3

C 15935 17 8| ¢ 25620 1T 9 c 26423 19 12 431. 1181 17 25 a21. 4726 19 2

C 16516 7 24 | C 25627 13 23 C 26436 19 12 931- 1182 90 40 321- 4730 <19 1

G 16516 13- 8 | ¢ 25631 13 27 c 26653 1 15 a1 1182 1 11 321- 4763 19 5

C 16562 15 5| C 25632 13 24 |°C 26736 9 157 431 1182 15 115 321 62107 19 7

o 16669 9 20| € 25635 13 25 ¢ 26890 9 30 131 - - 1182 17 5 20 321 6235 19 6

C 16573 9 3 | C 25637 13 1 C 26890 - 17 42 431 1218 13 3 321- 6236 19 8

c 16573 15 34 | € . . 25639 13 32 cC., 2698 1N 7 317 - 1218 13 15 331, 6263 19 9

C 16573 17 23 c 25642 13 7 | 27225 S04 ey 1331 7 13 321- 6326 19 "6

c 16673 17 40 | C 25643 13 9 |'C 27727 n oz 1331 13 13 321- 6327 19 B -
C 16574 9 ¥ C 25644 13 ) ¢, 270 11 23 q32. 310 9 34 '321- 6379 - 19 10-

C 16575 9 21 b.c- 25645 13 12 c 27731 11 24 33 310 1 7 321. 6642 19 1

-C .16745 9 M LG 25646 15 1 o 132- 310 T 21 321- 6668 19 ° 11 v
C 16824 9 38 L. C - 25654 15 16 HARDWARE NUMBERS 132- 30 A . 39 : .

C 17048 9 3 | ¢ ., 25667 5. 17 o R 132- 310 17 16

C 17597 9 ‘2| C© . 25689 15 19 m- - 5 16 132-. 311 15 49 b

T 17597 15 21 T s, 25663 15 20. 11- 101 9 3 132 318 9 32 -

c 17597 170 8| C e 25667 15 22 11- 132 5 12 132 - 318 15 46 )

[ 17648 9 1w | c - 25668 15 23 11- 202 15 g 132 - 221 15 44

C © 17666 7 1] c 25669 15 30 | an- 202 17 9 132-. 321 17 14

S




o -
———
>
~ -
-
1

<

.
-

A

-

WING MOWER  -. .

2430, 2486
Parts Catalog 8-2950

+ 10-84-RP-1000-100

INGERSOLL
Ingersoil Equipment Co., Inc. .
Technical Publications _ -

119 South First Street
Winneconne, Wi 54986-9576

&

NOTE: See Grid A2 for -
. J, K, L, M45;

u

J. K, L, M48 Rotary Mowers

L “
¥ . ALPHABETICAL INDEX
: - . ENGINE.SECTION.
PAGE =  GRID “e . PAGE
AirBaffles .................. 19 - D6 Flywheel "........ . . 9
AirCleaner...... :.......... 11-15 .« Ct2.D15 Fuel Strainer ............. .. 22
Battery . ... ... R T ] F2 Fuel System ... .. ...... ... 22
Breather, Crankcase . :.".... .. 5-19 C6-D6 " . GasketKits ................. 5.7
Camshaft...... e . 57 -. (6C8 Governor ......_..... e 17.
Carburetor .. ....... DT 113 . C12-C14 " Manifold (2486) .. .. ..... .. .. : 13
Choke Linkage ... ......... 21 - D8 . Mounts, Engine . ... ... .. .. 21
ConnectingRod .. .......... 5-7 ©OC6-CB g Muffler.......... ... L. 15
Counter Weight ... ...... ' 9 : C10 COEPan L - 5.7
Crankshaft.............. 5-7 CB-C8 Piston”.................... B-7
Cylinder Blotk . ... . ....... .. 5-7 Ce-C8 SparkPlug................... 9
CylinderHead .. ©..... ..... -57 ~ C6-C8 Starter ....... .. e 41
Electrical System ...... ... 9 C10 Tank, Fuel .... .- ... -, . 23
Engine Block & Attaching Throttle Linkage .. . :.... . 21
Parts. ... .. R - 57 C6-C8 Trigger, Ignition ... .......... - 9.
Exhaust System .. ... .. .. 15 - D2 Valves-...... ...... e 5.7
Filter,.Breather ... .. ... ... 5-19 C6-D6
MOWER AND FRAME SECTION
PAGE  ~GRID PAGE
Axle, Mower . . ... ... .. ..., 3g @ E12, Hood .. ... e e e 33
Belts.............. .. ..... 37 - .E10 Hydraulic Lift. ... ... .. .. P 3.
Blades .......... ... ...... 35 . E8 Keeper, Belt ... ... .......... - 2539
Brackets, Mower Mounting 39 E12~ MowerDeck ................ 37
Brake, Belt...............:... 37 . E10- Pulley, Engine Drive .25 -
Cable, Declutehing". . ......... 31 . E4 Pulleys, idler ...« . 39
Caster, Front Wheel . .. .. ... 27 D14 Pulleys, Moweér . . . ... o 35
Covers, Belt................. 37 . E10 ¢ Spindles, Mower . .......... .35
cDecals ..o ' 47 . FB Supports-and Baffles ....... .. ) 23
Electrical System ...... ... L. 4345 -F2-F4 Tongue .......,......... . - 29
Frame, Main ................ 33 E6 " Tower, Instrument . . . - 29 .
Hitech ... ... ... ... ... ... 29 E2 . Wheels .. ' -27-

C6-C8
C6-C8
c10
E14
D10

.C10
C6-C8

GRID
E6

D12-E12
E10

" D12 .
E12

" E8

E8

D10

' D14




g r T e - .
. .
v ' ¢ A B
2
= - GENERAL INFQRMATION' . -
- . S 7 -
* INDEX / PARTS ORDERS
There is an index at the front and rear of this catalog. Ali otdér_s fust include the following information:
. - . . ) . - ¥ .
. The front index is an alphabetical irdex of fhe major 1. Correct part number. ’ .
el - groups orassemblies. _ _ ) . N L S . Lo » N
. ' 7 - ) 2. Complete description of part or component.
. The rear index is a numerical index of the part numbers ) :
B and pages on which these numbers are shown.- ~ . 3: Total quantity of each part or component.
. * ILLUSTRATION C . - - 4. . Product model number},
Each illustration in this catalog shows a group of parts . 5. Al ngcessary ‘product identification numbers.
or components, These parts and components -are . . * ,
z aligned approximately as the parts and components on " 6. Method for sending the parts.
- B . your machine. Each part and compenent in an illustra- . SRS - '
: tion has a reference number. Thesereference numbers 7. Complete and correct address.
- are in a list on the page opposite of the iustration. - .
Next to the reference number is the part number, ; . CATALOG REVISIONS ’ R
S ) © deseription and required quanity of the part shownin - . LT e L . )
N -, . _sthe illustration. ) ) ‘ L As the product changes, we will send you new pages
T N - ' - -~ for your catalog. =
. UAR - "Use as required” indicates that the.part . .
guantity is variable. . - IMPORTANT: Put akl~revisions into the catalog as

o

NSS - “Not sold éeparately_” indicates that the par{ is

only available as a component of an -assembly &f the RIGHT HAND AND LEFT HAND - T
part must be purchased .ccally. f the part is"an IDENTIFICATION | ~-

assembly compenent, the description will be indented

s00n.as possible.

under the assémbly description in the parts list. - Thewords right'hand {RH) and left hand {LH) as used

A ’ INDENTED DESCRIPTIONS
An assembly can have many components, The com-
ponents of an assembly are indicated by an indented
descfiption. The quantity for an indented part is the =
total needed for that complete assembly. See the
examnple. : ’

+ -,

. REF.  PART.ND. DESCRIPTION

1ON _ REQ'D .
- A 55159 - " CYLINDERASSY:rearsteering....................cccuuin.. 1 .
3 A’ 56208 _  SOCKETASSY-rearcylinder.................0. .. . SO T
. 29 A 55956 PLUG - adjusting, socketassy .«............... P - 1.

) 30 A 55957 . SEAT -socketball . .............. Ll 2
L3 A 56210 ©SPRING -socket ™ . ... 1
: 32 A 56209 : SEAT -socketspring ....... ... . ... .. il 1
33 G 45175 " CLAMP ASSY - SOCketassy ... .. o
. 16- 836 BOLT -1/2" x2-1/4"N.F. hex .. ... .......... ... e 1
.34 132- 14 - SPIN -cotter, 37168 x 3" ... .. .t 1
35 A: 55889 . STUD-ball, socket & cylinder. .. ... . ... ...« ... ... ..., 2
36 13- 410 BOLT-1/4"x5/8"N.C.,hex ........... e + 4
.................................. 4

37 . 92- 4 LOCK WASHER - 1/4” SAE ..

in this catalog indicate the direction while you are if
the operator's seat inthe normal operating position,”

e

v

o
- .

PRODUCT IDENTIFICATION NUMBERS. .. =~ . !

and PIN

MOWER MODEL

Mower Model: -

2480

Engine Model, Serial and-
Specification Numbers

ENGINE MODEL

2480 C26662 ,
- ~ SPEC..190707 - TYPE 5820-01
 ue : 26986

SPEC. 402707 - TYPE 0132-06

L

NOTE: In this catalog are references to Serial Numbers. To order
.the correct part, use these sefial numbers as a guide.

-




D4 MODEL 2480 AND 2486 WING MOWER 5
ENGINE BLOCK ‘ASSEMBLY {(2480)
REF.  PART NO. DESCRIPTION c . ' REQ'D.
- x ’ ' .
-z 1 - C 25827 CYLINDER BLOCK ASSEMBLY -short ., ....... e e |
1 NSS CYLINDER BLOCK ASSEMBLY _. .. ... . S ‘1
2 C 25709 SEAL-oil. ..o 1 - }
-3 C - 25710 HEAD -cylinder ... . ... .. ... ... ... .: .. e 1
"4 C 25711 GASKET- cylinder head ... ... R e 1
6§  BR 391406 °. BREATHER ASSEMBLY......... Tt _ 1
6 BR 27803 "GASKET -valvecover ... .. ... e, e e Lo 1
7 187-  1508. "SCREW-sems ..:................. . ... T, ; 2
8 ' C° 25712 CTUBE-breather - .0 . o o 1
-9 C 25713 . GASKET - crankcase cover 1/64" thick . S 1
-9 C 25714 - GASKET - crankcase cover .005" thick , . ... ... ... . P . ]
9 C 25715 GASKET - crankcase cover .009" thick . .,. ... ., P PR 1
10 BR 937283  ° -SCREW-cylinder head 3" long.. ....... P T A 6
11 22T 843 PLUG-oildrain. .......... ... ... et SR 1
- 12 C 25716 "CRANKSHAFT ... ......... e e e e 1
- 13  .C 25717 SUMP - cil {alsa includes item 9) ... . ... . .. I 1
4. C 25718 . SEAL-ail............. e e e e FR 1
5. BR 66768 - PLUG-oilfiller ........... RO e U R B
16 NSS SCREW - sump mounting, sems (use 113-120 and 1192-20) ... .~ . S
7 C_ 27236 KEY-flywheel. ... ................ . IS S AR
18- C 25720 ,PISTON ASSEMBLY -standard. . ... .. e e T .. R | B
18 c 257 PISTON ASSEMBLY -.010" oversize . ... ... P A e 1 :
18. C . 25722 PISTON ASSEMBLY - .020" oversize ... .:...... ... ... e e 1
18 C 25723 PISTON ASSEMBLY -.030" oversize . ... ...... ... ... o -1
19 C 25724 " RING SET™ piston, standard .. .. . ...... SR e -1
. 18 C 25725 " RING SET - piston, .010" oversize . .. ... .. e C 1
- .19 C 25726 RING SET - piston, .020" oversize . ............ ... . . el 1
<19 C 25727 RING-SET - piston, Q30" oversize . ~... .. ... ... ... . . A
20 C 25728 LOCK -pistonpin ...... .......... B ST : L2 ’
21 C 25729 . PIN ASSEMBLY - piston, standard . .. ... ... ... ... P S
N 21 C 25730 PIN ASSEMBLY - piston, .005” oversize .. . f e e e ) 1]
22 c - 25731 ROD ASSEMBLY - connecting ... ... .. e e e . 1
.23 C. 25732 . LOCK - connecting rod screw . . . . . . e e e 1
247 C 25733 ' . SCREW-connectingrod . ..... ... e e o 2
% ' C 25734 VALVE -exhaust ... ... ... ... ... ... e e 1
.26 o 25735 . VALVE-intake ..... ... .. ... ... . e .. e 1
) 27 BR 65906 . SPRING-intakevalve'. .. .. ... ... AU e : 1
. 28 BR 28828  SPRING-exhaustvalve.... ... ... ... ... . . . . e 1
29 BR 221596 RETAINER -valve.. ...... .. LT D e 2 -
30 C 25736 TAPPET -valve. ........ ..... P FE ) 2
31 C 25737 CAMSHAFT  ........ . LR, e R 1
32 C 25746 OIL SLINGER - governor gear and bracket assembly . ... ... ... 1
32 C 25751 SHIELD - evlinder . . . ... .. .. ... ..., . . 1 ) |
i 34 . NS§ SCREW - cylinder shield mounting {use 163-18 adn 192-18) . e - 1
- 35 C 25762 COVER -cylinderhead. . ..... . ... . ... . el e " 1
) 36 BR 231055 *  BUSHING -governorcrank (1/4" [.D.) . ...... ... . . .- 1
. 37 Cr 27238 STUD -cylinderhead . ... ... ... .. .. ... . .. e 3
TN 38 BR 22963 WASHER ... .. ... ... e . 3
C_ 25757 GASKET SET'- includes iters 4, 6, 9 and carburetor mounting gasket} . . 1
39 221- 86 REDUCER--pipe3/8"to 144" .. .. .. . .. ... .. ... .... . ... .. . 1
- 40 ¢ C -~ 19473 NIPPLE - pipe, cil drain ...~ . . O i
i o - ' 41 C 14906 GASKET - plug, oil drain . ... . . .. . . A 1
o . B " ' ‘ Co42 C 14399 PLUG - pipe, aildrain . .. S 1 .
- S . S : 5 : S N
‘ : E _ ~ - * Printed in U.S.A. o . September 1984




a

sletaloleteTolole

'—

m&mmﬂmmhmme

§go0
) v

o
w

OOOO0OO0OZ000

QWOOOOO0O00
=

w0
DI

®

®

ey
lelelely]
SRR

—~®.

]

R

@

=0
o ||&

—
]

BIZEELEHRORBBYIYHY

OOOOON(‘)QL—D‘:QOOOO

A

&

5

e{"

Prifited in U.S.A.

. PART NO-:

27371

25709 -.

27372
27373
27374
27308
27347

27310
231
27312, -

27313
93113
843
27314
27315
25718

27236 -
27316 -
27317 -.

27318
27319
27320
27321
27322
27323
25729
25730
25728
27324
27582
27325
25733

27390419

27326
65906
26828
221596
292260

- 93630.

27327
27328
.18

27329
27330

¢ 27331 ..

"27346
. 1047
27336

27337..
27338

" 27339
27345

120

© 20
27342
25749
. .88
-18814
14906
14399

27583 .

27335

TGESCRIPTION . -

GASKET ~crankedse 009!

“NIPPLE - pipe, oildrain . . . o .
* GASKET - oildrain ... .... U

MODEL 2480 AND 2486 WING MOWER-

ENGINE BLOCK ASSEMBLY {2486}

GASKET - crankcase 1/647 .. . e D (RO
GASKET ~crankcase .005" ... . ... P T

PISTON ASSEMBLY - .010 ovgrsize (also includes jtem 20) . .. . .

- PISTON ASSEMBLY - .020 oversize {also includesTitem 20}, .......... . .
PISTON ASSEMBLY - .030 oversize (also includes item.20}. . ... ..., "

PIN ASSEMBLY - pistan; 005" oversize .... ..... .. .. .. .. "
LOCK -pistonpin ./, . ...,.... .. .. ... e e

ROD ASSEMBLY - condecting .. .. . L '

ROD ASSEMBLY - conhecting .020 undersize .. .. .-

WASHER -1/4" x6/8" x1/32" ... ... .. " R

)

BOLT - connectingsod . >.... . ... e .
VALVE-exhaust © ..., .. .. ... Lo S e e

VALVE-intake ...... ... . .. . e e

SPRING -exhaust valve. ... .. o L
RETAINER - intake valve

CAMSHAFT .0 - .. .. T e
LOCKWASHER - No. 10x 1/16” x3/64" . . .. . ... .. el
OIL SLINGER .. . .. .. ... ... .. .. e -

GEAR - governor ..." .. -

WASHER -thrust ... ... 7. T
DIPSTICK AND TUBE ASSEMBLY - ail check and fill . ... . _

SCREW-No.B-18x1/2"round head . ..... .. ... .. .. "
CLAMP - oiltube . .. . . ST .
DIPSTICK -oil ... ... . .. .. ... .
SEAL -oiftube . .... ... . . N
TUBE -ailfiller ..... ... . e L
SEAL -oilfillcap......... ... R Co e
BOLT -5/16" - 18x1-3/4" ... ... .. ... P T T :

LOCKWASHER -5/18"” .. ... .... e

GASKET -cover ......... .. ... T

SCREW - No. 10-32x5/8" . .. ... . . . e -

REDUCER - pipe 3/8" to 1/4"” oil drain  ~. . . T

PLUG-oildrain, .. ...... . .. T

RETAINER AND SEAL ASSEMBLY -valve ...... ... ... P

GASKET KIT : includes items 5,6, 8, 48, valve cover gasket, intake
" manjfold gasket and carburetot gaskit :

September 1984

BOLT -head1-15/16"" .. ... ... ... .. ... . .7 e
BOLT -head ZH5716" ... ... . .. i ... ..
PLUG -oildrain. % ... . ... .. . . . . " e e
CRANKSHAFT ... ... .. ... ... . S :
CRANKCASE ... ... .. ...~ . ... ..~ e s
SEAL-oil.... ... . I .. .

Nm.\)—.a'...n_l_n_m._a_.a._n_..n_.
| .

RING SET - piston, standard .. .. .. ... ...... . .. . .. e SR
RING SET - piston, .Q10oversize .. .... ... .. ... . e e -~
RING SET - piston, .020 oversize ...... ....... ... ... ...~
RING SET - piston, 030 oversize ... ... ... L,
PIN ASSEMBLY+- piston,/standard ........... e -

- SPRING - intake valve_ .. ....... — e e T L

R T T -

ROTOCOW. - exhaust valve .. . .. S .
RETAINER - valve rotocoil {1 pair) .. .. .. e DU .
" TAPPET - valve e e e

............

_._.‘_._._..._.._.ac-)oj_a,_.;._._xN_A..;_._._._;.hNMNNMNMNMN'NK;MMMNMMMMNM_J.|:~._-_n_.




o

%
8 - .
. _ S A : *  REF. PART NO.
T D : ) 1 :C 25719
: R IO oA 15
C 2 BR 392134
. 2 _.C 27365
R BR 220865
) 3 . C 27382
4 , 182~ 84
L. ‘1_5 l193' 25
6 BR 222562
& L. -27358
7 BR 222561
7 C + 27357
8 BR ~ 393474 "
- 9 BR 393456
10 182 90
1., 195~ 10
12 ¢ 27253
- 12 4 C 27420
13 C 27270
13 C 27419
14 C 27269
- 15 . BR 221798
‘ 16°  182- 549
w17 BR 66538
18, C 24329 -
18 C _ 2733
1 C' 26197
. 2. € 26198
s 3*  C 26199
C 4 11%-. 534
5 195- 533
6 '192- 23
L7 129- . 105
8 131- 91
" 9 13- 102
0 192 20
) Frinted in U.S5.A. .

CWASHER-1/2" -0 0 0 .
LOCK WASHER 1/27 ... .
-13hex . . B

MODEL 2480 AND 2486 WING MOWER

: . FLYWHEEL AND STATOR

_DESCRIPTION ST

FLYWHEEL AND RING GEAR ASSEMBLY {2480} . ..
“FLYWHEEL AND RING GEAR" ASSEMBLY (2486|

RING GEAR-(2480)..,.......~ ..

WASHER -spring (2480) ... ... .. ...... U
WASHER -spring (2486) . ... ............... ...
SCREW-No.8-32x3/8" .. ... .. ... .. -
"LOCK WASHER -No.8...... .. .. .. U

SCREEN - flywheel (2480} .. . . - .- ..
~SCREEN - flywheel (2486) ... ... .. .. ...... L

CUP - screen mounting (2480
CUP - screen mounting (2486)

SCREW-N0.8-32x 1" ... ..
WASHER - No. § .
ARMATURE ASSEMBLY - (2480) .. ..%. .
ARMATURE ASSEMBLY - (2486) ... ...

ARMATURE - (2480} . . . ..o\
ARMATURE.- (2486) .. ... ... ... ..

TRIGGER -ignition ... ...... ..... )
TERMINAL -ignitioncable .... .... .. ...,
SCREW-N0.B-32x3/4" ... . .. .. .., ...
_BOOT -sparkplug ........... T .

" SPARK PLUG - (24801..,6*.........,..._: ......

SPARK PLUG-- (2486) .

RING GEAR-(2486) . . ........... ... ...

..................

_STATOR -alternator ..........................
DIODE AND CONNECTOR ASSEMBLY.. .. ...

RECQ'D

1
1
1
1
1]
1
3
3
1
1
21
1
1
1
4
.4
1
1
1
1
1
A
2
A
1
5 -

.....................

N

-

ENGINE COUNTERWEIGHT (2480)

COMNTERWEIGHT - engine .

BRACKET - weight mount

' BRACKET - weightmount ... ...................

YBOLT-1/27 - 13.x 2" carriage

NUT - 172"
NUT - 5416 - 18 flange lock

BOLT-&/16"-18x3/4" ..~ ...
LOCK WASHER -6/16" —~ . . .=

#

/s

..........

= S WWWWW — —

.September 1984




10 ' ‘ - ' o T MODEL 2480 AND 2486 WING MOWER' IR "
< ' . to. ' -
N F) - ' N C25740 CARBURETOR (2480)
REF. * PART NO. ~ DESCRIPTION REQ'D
1 C. 25738 GASKET - carburetor mountin® .. .. ...... « . . . 1
2 - BR_ 292681 © VALVE ASSEMEBLY - carburetoridle . . . . e e 1 ~
Q7 i ! 3 BR . 93499 - ' SCREW - throttle and choke valve mounting, sems . ... .. . . 2
- 4 182- .87 SCREW - machine fillisterhead 8-32 x5/8" ... . ... .. ... 1
5 ""BR 26157 SPRING - throttleadjustment . ......... ... ... .. ... . 1T
5 138- 251 PIN - throttle stop . L, 1
A BR 230896 PIN - floathinge ...... .. . ... .- 1
8 BR 222010 VALVE - choke e -1
9 BR 391233 VALVE - needle. .. . ' - 1
. 10 BR 93357 SCREW - carburetor mountmg e e 2. .
H NSS BODY ASSEMBLY - carburetor {use C25740 carburetor} U 1
~ 12 4. 24 PLUG - welch. . e e e 1
13 C 25742 VENTURI - carbureter . ... . . ... .. 1
. 14 C 27240 VALVE -throttle .. . . . 1
- 15, BR = 391512 SHAFT & LEVER - throttle T e 1 ‘
- 16 BR 211772 STQP - throttle croe - s, 1 -
17 B8R . 299707 FLOAT - carburetor . R 1 -
v 18 BR 299096 VALVE - fuelinlet . . . . Coeeee L 1°.
: 19 BR 221995 - BOWL - fibat , T o1
3 20 BR 27051t GASKET- floatbowl -. . . . . . 1
21 BR 222014+ WASHER-fleatbowl . ~ . . . o 1
. 22 BR 350684 . SHAFT & LEVER-choke .. . . . . .. ... ... - 1
' 23 BR 299740 NOZZLE - carburetor L 1
- 24 BR 230932 SCREW - nozzle ... . U . 1.
25 C 27%68 CONNECTQOR - fuel line . . .. . Lo e e e 1
26 c 27244 LINK - choke P . e R R 1
28 BR | 93622, SCREW - air cleaner, e e N 1
29 BR 93323 SCREW - air cleaner T Ty
3 ,C 25759 CLEANER ASSEMBLY - arr - S Ce s
31 C 25758 - . ELEMENT - air cleaner L 1
C 26358 CUP - air cleaner 2
32 -C 25760 GASKET- - arr cleaner A . el 1
33 BR 261116 SPRING - chaoke return . L - 1
34 BR 270382  WASHER - choke shaft ' T. '
E 35 C 25762 SUPPORT - arr cleaner element T
"36 C 25764 - BRACKET - carburetor T
.37 -187- 1510. SCREW 2
38 c 27267 VALVE - fuel shut off ) 1 il
39 C 27266 °  HANDLE - fuel shut off valve o o e 1-
. BR 299852 CARBURETOR OVERHAUL KIT - {includes tems 2, 7, 9, 12, 18, 20, 21,
- i 23 and-24) ) . ] )
... - .
e — .

i %a

1 . - " Printed in U.5.A. - . . ) S September 1984~




"2

* REF.

~NODORWR =

37

4
42

45

477

Printed in U.S. A’

" . Cut 10 length.

* Use AZ1581 bulk 25 ft.

' : - 13
MODEL 2480-AND 2486 WING MOWER ) N
CARBURETOR, FUEL PUMP AND MANIFOLD {2486}
- . . . oo K r})’
PART NO. DESCRIPTION - REQ'D y- -
; ¥ N
C. 27375 MANIFOLD -intake .......... B S et 1 :
c 27376 GASKET - manifold to spacer and carburetor', . .. . A .2 R -
C. 27377 SPACER -carburetor ...................... e P 1 " '
"C 27378 GASKET - manifold mounting .. .......... e T 2
13- 5 BOLT-1/4"-20x1-1/2" .. ....... . ... [ 2 T
192- 19 LOCK WASHER - 1/4" ............ . ... N ST 2 L
182- - 205 . SCREW-1/4"-20x7/8" ........................... e, 4 L
C . 27379 CARBURETOR ASSEMBLY ... . .............. S S - R
C 27380 BODYWASSEMBLY -upper..........ooon o, e, 1 a
c 27381 BODY - upper carburetsr, . ..................... e Tt i
BR 93499 SCREW -valve .................. P 2"
C - 27384 " GASKET -body ........ . e 1
BR 222010 . VALVE-choke '.-......... A A 1~
cC 27387 SHAET -chqké ...... SR e e e 1
C. 27386 - BODY ASSEMBLY -lower ,......... e P 1
C.. 27382 = BUSHING - throttleshaft ... ... . . e 1 |
BR 93489 SCREW -valve .. .. .. P e U e 2. i
C 27240 VALVE-throttle . ... ... - . " |
Cc 27383 SHAFT -throttle., .................. e e -1
- C 27409 WASHER - throttle. . ... .| S 1. 1,
- BR 292681 VALVE ASSEMBLY -idlefuel .............. ... .. e 1
182- g7 SCREW-No0.8-32x5/8""........... i S 1
BR "~ 26157 'SPRING™ throttle adjustment ... ... ... .. .. e 1
c 27385 FLOAT ~carburetor ... .. SO P 1. ',
BR 230896 - " PIN-floathinge ........... e 1 ?
- BR 299096 VALVE -fuelinlet .. .......... 0. .. . .. .. ... . ... . ...... ... 1 ‘
‘c 27412 - VALVE-ASSEMBLY -needle .. .... ... e 1
C. 27388 PACKING - needle valve N................ ... SRR 1 '
163- -4 SCREW “No. 107- 32 x 5/8% e e d e c 4 -
192- 18 WASHER -No. 10 ...... L e P e 4 '
C 27392 LINK-throttle ................. .. .. ... .. DD A A
C 27393 BELLCRANK . ........ ... ..... e 1 .
C- 27394 BOLT - shoulder. ....... . U e 1 .
177-- . 97 SCREW-No.10-32x1/2" ... ........ .......... PR 2, T
. 195- 513 WASHER-No. 10 ... ... 2
. C 27399 BODY -pump . ... .. . e 1
" 27400 SPRING:- pump -—. .. R T e 1 :
C 27401 DIAPHRAGM ... .. ... LIS e, 1
C 27402 .CAP-spring ....0:... . .0 .. e e 1
C 27403 COVER -fuelpump ............. e DU e 1
182-, 49. SCREW-No.6-32x7/8" . ... . . . ... . e 3
NSS* i HOSE - vacuum, fuel pump 9" .. .....__....... e 1
214- 7 251 CLAMP-hose ....... .. .. .. A 2
C 27333 .CONNECTOR -fuelpumphose . ............ ... ... ... ... ... 1
C 27413 DIAPHRAGM -damping .......... e e e 1
C 27414 GASKET -pump cover .. ... ... .. s 1
C 27415 PRING, %y oo, h e 2
C 22407 KET -aircleaner ... ... ........ . . 1
C 27389 KIT - carburstor overhaul (includes items 11, 19, 20, 24, 25, 26, 27 and
. . fuelpumprepairkit) ......... ... ... ... ... ... ... ... e 1
c 27416 KIT - fuel pump repair {includes iterns 36, 37, 38; 44, 45and 46} ..... ... . 1

Sebtgmber 1984




- n

e

HEF.

. .
Lo Jude e o o B 3 BN U % Y Y

. .
SOOI D WM -

PART NO.

C 27390
129- 101
169- 137
C 27404
C 27405
C 27408
C 27408
C 27410
C* 2741
c 27417,

J187- 1047

C' 25469
C ' 25701
13- . 138
C 25500
13 .
192-. 19
C 26507
C. * 27353
C 27354
C 27367
187- 1041
13- 2
C 27364
C 27366
22. 48
192 19

]

MODEL 2480 AND 2486 WING MOWER

AIR CLEANER (2486)

DESCBIPTION
HOUSING -aircleangr ........ :

NUT-1/4" hex ... ...... . RO

ELEMENT -aircleaner..... .. .. .= ..
KNOB - cover, air cleaner ...... ...
PRECLEANER. ... .. .............. ..
WASHER - element plate -

A

SCREW -special. ... ........ .. L

MUFFLER - exhaust (2480) ......:.: ... ...
‘LOCK - boit (2480) .. .. ... e e "
BOLT-{2480) ........ ... .......... L

LOCK WASHER - 1/4" .. ... ... ..

GASKET - exhaust {(2480) _...... Ll ‘

MUFFLER - exhaust (2486) ... ... ...,
NUT - lock, muffler (24861 .... .

CONNECTOR - muffler (2486) . 7

i

SCREW-No.B8-32x3/8" ...... . . .
BOLT-1/4"-20x5/8"....... .. o
DEFLECTOR - exhaust {2486} .. ... ... ..

BRACKET - muffler (2486) ... ... .. ... .

SCREW-1/4" -20x1/2" ... ... .. .. ...
LOCGK WASHER-1/4™ ... . . .. ..

-

COVER -aircleaner ... ... ... ..., e
PLATE-element.. ... ... ... ... .. .. .

15

Bl T TPV R R S Y, N

UAR -~

UAR

- September 1984

-
s




6 : : S ' ) ‘ (\ B . . MODEL 2480 AND 2486 WING MOWER T 17
- -, GOVERNOR (2480} . ) : .
REF. | PART NO. DESCRIPTION- - ‘ REQ'D.
" C 25744 LINK -governor ......., .. L B 1
' 2 'BR 261129 SPRING - governor ...... .. .. B e 1
- 3 C 27257 BRACKET -governor..................... ... .. ... ... ... 1
¢ 4 BR 231088 CRANK -.governor ....................... ... ... e 1
"5 BR * 331733 LEVERASSEMBLY. ... ........ ... ... ... .. ... .= . . L 1
6 111- 2 BOLT-lever ............ .. R e e T
7 129- 17 NUT-No.10-24 ... . .. ... e SR e 1 -
"8 C 25747 ° SPRING -gavernorlink ... ......c... ... .. . ... e 1
9 BR 221535 CLAMP -casing ..... ... ..., ., e e 1
: . 10 1 182 87 SCREW - terminal ...... .. e 1.
: . A BR 66068 WASHER - insulating. .. . .. ..o oo oo 1
- 12 - 193 25 LOCKWASHER ... ... =77 " L. e i . L2
13 . 129- 16 NUT-No.8-32x...... . ... .. ... R DA 2.
14 BER 665654 " COLLAR -insulating .. ................. D 1
" 15 BR 299500 WIRE-ground ....... ... . . . . S 1
16 136- - 103 PIN - cotter hairpin |, . 0.7 ... ... .. R e 1
. .17 A 27795 RETAINER - “E"ring .».~. ... .oo oo A 1
18 163- 4 SCREW ... 1
19 192- - .18 WASHER ....... .......... ... . J e e 1
- 20 c 25763 . SPACER-mounting’.... ..., P e 1
o 21 BR. 222450 WASHER - governorerank . .......... ... ... .. .. e 1
22 187- 1510 SCREW - mounting ... ... O 1
: J
90VERNOR_(2486)
“ e . . . Fny - . . o
. 1 BR 299500 ° WIRE-ground ... ......... e Ce. [ : 1
. 2 129- 16 NUT-No.8-32 . c 1
3 183- 25 LOCK WASHER - No8.. . ... .. FE et 1
- 4 C - 2739t - LINK-governor .... " . e e e e e oot
N 5 C. 27396 SPRING --governor .................... oo oo L 1
6 C 27396 - BPRING - governoridle . . e e e 1
7 C 27397 - BRACKET - governor. . . . . e e fe e S Lol e 1
'8 C . 27398 . LEVER ASSEMBLY - governor e, 1
B¢ 195- 518 WASHER-1/4" . ... .. = e 1
10 ° 11- 04 BOLT /4" - 20 1-1/47 . ..o R 1
. M 128- 101 NUT-1/4" hex . ....... R A 1
T 12 22- -~ 48 ¢ SCREW - /4" -20x1/2". ... . S 2 . '
13 192~ 19{  LOCK'WASHER-1/4" .. - . " et 2 .
- 14. cC 27332 WASHER -'governorcrank, inside . ... ............. . ... ... ... <1
' - C 27340 BUSHING - governor crank . . . . . e L 1
16 C 27341 - BUSHING - governor crank . . . . . e P 1
17 . C 14652. RETAINER - “E”ring . ... ... S PO 2
18 .C 27343 CRANK -governor ......... ... ...... .. e e e 1
y .19 C 27344 SEAL-foam .. ... ... Y T 1 \
Iy
L7IN
. \ : ; : A . : ’ . ) . T ' '
) . . PrintedinU.§.A. - .. o : . September 1584




T MODEL 2480 AND.2486 WING MOWER : _ 19
18 . ’ - ' - — ) ) . - o : . . )
. . ' ) ' e BLOWER HOUSING, ENGINE AIR BAFFLES AND BREATHER COVERS  °
" 'REF. PARTNO. ~  DESCRIPTION _ _ REQ'D.
1 C 27273 HOUSING - blower ™ - ... F T
2 C 27355 HOUSING -blower. . ... ............ ... .. ... .. . e 1
3 T 22- 48 SCREW - 1/4"-20x1/2" . ... .. ... .. . ... . ... ... . . P UAR
4 192- 19 LOCKWASHER-1/4" ... ... .. . e UAR
5 C . 27309 TUBE-breather ........ ... ... F -1
6 'C ' .27348  BREATHER ASSEMBLY-R.H......... .. .. e 1
7 c 27349 - COVER -breather L.H. ... . ..... ..... .. ... R, 1
- 8 C 27350 GASKET -valvecover ... ... .. e S e 2
5 ' 187- 1508 SCREW-No.10-24x1/2" ... R PR 4 -
0 C 27359 TERMINAL ... .. ... ... ... ... e, 1 )
1 C 27360 . GROMMET -insulator ....... ... .... e ; N
12 113. 101 . BOLT-5/18" -18x 142" ... ... ... e e - 4
13 192. 20 WASHER-5/16" . .. .. S e e 4
— 14 C 27362 BAFFLE-L.H.réar,alr ............ ... .. e et e 2 .
' i 15, ' C - 27363 PLATE-back ................ ...... e e 1
16 125- 16 “NUT-No.8-32 ... ... .. ... ..... P o e 2
17 C 27368 BAFFLE -cylinder R H. ... . oo o 1
18 C 27369 ‘BAFFLE -cylinder L.H. .............. ... e 1
19 C 27370 © - PLATE-top................. e 1
- 20 C 27059 °  BAFFLE-engine, front ...... ...... ... ... ... .. ... ...~ 1
” o A
‘ﬁ -
»
&
~ N O -
. g .
- ? . *
== . &
: Printed in U.S. A, : L. LR AN - . September 1984




=+ o e % ".
< : . ) “ ‘
» - o ~——— <~ MODEL 2480 AND 2486 WING MOWER 21
) NS i " ¥ . ENGINE MOUNTS
. N : 2 : v - : .
. L . .- REF.  PART NO. DESCRIPTION REQ'D
. - 1 C 25488 MOUNT - engine (24800nly). .. ... ... . . . S 4
3 g 2 13- 110 BOLT-5/167 - 18x2-1/4" hex {2480) ... ... ... ...... ... . " 4
2 13-, .- 104 BOLT -5/16" x 1-1/4"{2486) . . . ... .. L 4
. ’ 3 ¢ 13- 176 NUT-5/16" lock .o ........ P Seel 4
N - - : ‘ B - . > L
) @ ' ) CHOQKE AND THROTTLE ¢
< ’ S . . o :
. %) ' 1 C . 27747 CONTROL - ghoke (2486) ... %" ... T 1 -
& = ' 2 C 27637 CONTROL :chokeand throttle {2480} . .. ... .. ... .. .. . . . . . i
S 3 C 27638 CONTROL-thtottle (2486) ............5. .. . ... ... ...~ 1
' - - 4 € 12224°-  HANDLE -thrattle (black) . ...... .. .. .. e T 1
- e B X ™ 5 C 14508 HANDLE™ choke (white) 2486 ..... .. " . R S 1
. - ; ) 6 182- 573 SCREW -No. 10Phillips ..... .......... ... ... ... ‘2
- - ~ 7.0 192- 18 LOCKWASHER-No. 10. ...7 .. ... ... .. ... 2
. : —— - 8 129- - 17 NUT=No.10-24 "J.oo. oo .. .. . 2.
_ : N
# A,
. - - b N .
. "_\ . "\ % . * - .-
K:—_ > @ﬁj/:.“‘ . H . ' ‘ -
o 2 e . ®4/' . . h . Y ) ' . , ' )
T N ' AT -
¥ l "\ ) v v 4‘-‘GD 3 ' A ) -‘J
& B ‘\ a PR H R
o B Rk fﬂ,rf - % . , -
- 4 v - o P )
w0 ) ' -
- [ ] ,a_J . 0 - . . , KB N
B 4 - a h
— N y . L.
i ; t - * ., y
i ‘1 ' g

September 1984 R




o S - RO e T
- r : T
"\ ) . A. N ' .- i c
- : MODEL 2480' AND 2486 WING MOWER : z
‘ ' ) - & | @
. ) ‘ o ) - - FUEL TANK
' ' REF. PARTNO. .  DESCRIPTION " REQ'D.
il 1 Cc 26697 TANK -fueb ... ... oo et 1
! - 2 C 10657 . CFHTTING -elbow, fitter ............ .. .. ... .. . .. ... 1
3 C 1629 -~ -CAP-fueltank ............. ... ... .. ... ... ...... .. 1
4 214- 251 CLAMP-hose...... ...................... e 2
NSS HOSE - fuel line 24" (610 mm) 2486 (use H400184 cut to length) - . . 1
<an 5 NSS . HOSE - fuet line 19.5" {500 mm) 2480 {use H400184 cut to length) - "
- . 6 NSS . CUSHION - fuel tank 3" {75 mm) use C27703 cut ta length . - . 4
6 NSS CUSHION - fuel tank 8" {200-mm} use C27703 cut to length . .. .. 1
- ¥
< . : ) ' N ’ '
SUPPORTS AND BAFFLES . ’ . ?
1 C 37631 SUPPORT - fuel tank L.H. (shown) ... ... . ................. .. T
1 C 27632  SUPPORT-fueltank R.H. . ... .. . « .7 o 1« .
2 187- 1036 SCREW - 1/4" self-tapping .. ... ... e 10 )
3 C 27633 BAFFLE-rear ... :........ D
B 4 113- 1 BOLT -1/4" -20x1/2" .. ........ e e e 10
5 131= 8934 | NUT-lock 174" .. . ... 10
: & C 27703 . CUSHION - liner 170@30mm) . 3
.' : 7 - C 27634 BAFFLE-fueltank ... ... ..., ... .. ... ... 1
i ‘ '
|
3 . ) 'J [
:\‘ 5 = . N r‘I
N J} N ‘ ' o LY
. + o hY Y
: @D/ - 3 . ’ e : e
. ’ ! J ' A ’ K( y )
| L Y .

e .
1.; I‘
B ) . l - )’
: . . C Printed in U.S.A., 5 . ' : September 1984 o

»




MODEL 2480 AND 2486 WING MOWER

ENGINE PULLEY AND :BELT KEEPER--

"REF.  PART NO.. DESCRIPTION |

S C 27636 PULLEY -engine crankshaft . " ... ..o o 1
2 178- 858 SCREW -set5/16” - 18x3/8"............ .. ... ... ... .. 2.
3 14 712 BOLT-7/16"-20x3/4" . ... .. ... ... .. .. ... ... ... ... 1
4 195- 529 WASHER-7/18" ......... . . i 1
5 C 26848 SPACER-beltguard ...... .. ... ... .. .. . 2
6 C 27687 KEEPER-belt .......... ... ... ... . . e 1
7 .113- 248 BOLT-3/8"-16x23/4" ... . ... e e 2.
8 195- 136 JWASHER -3/8" x 1-1/8"" x3/16" ... ... .. .. ... .. ... 2
9 131- - 71181 NUT -lock 3/8" ..... ..... .. .. B 2
10 T 28070 KEY -sqaure 1/4" x2" ... . .. ... .. . ... ... 1

H
{
[
1

-Printed in .S, A. September 1984




"26 . )
e n
8 )
O
2 . ﬂ
«
N ) \.’/ ' )
q' ) ” ot
e &@{ Gs i
, D
_ )
- L}
d .

REF.

N T I N

LD kY —

PART NO.
C 13385
c 27981
c 12718
138- 321

-C 27977
A’ 70282
132 311
C 24502
C 24503
219- 10
C 26526
NSS

Printedin U.S.A.

MODEL 2480 AND 2486 WING MOWER
FRONT. WHEEL CASTER
N e "

DESCRIPTION  ~: - L

BUSHING -sleeve ...............coooovi oo .. e
CASTER-wheet.... .. e e
WASHER -speciallyhardened ............ ... ... ... ...,
PIN-1oll 37167 x 2 ... P
SHAFT-axle.................... R R PN S
WASHER ......... e b
PIN - cotter /32" x 1-1/4" .. ............ e\ B -
| WHEELS . . °-
WHEEL - frontandrear .............. \ .....
BUSHING - whee! ... ... P e e e
FITTING - lubrication 1/4" -28¢taper . ................ T e
CAP-hub, plastic....... ... .. o i i R
TIRE - 11 x 4.00 - 5 Goodyear (order locally) ... ... e

s

FoN L e B Y

19




. . ‘ . . . ]
2'8 - : ‘ : : S MODEL 2480 AND 2486 WING MOWER .29
LT - . L . ) . HITCH, TONGUE AND INSTRUMENT TOWER
REF. " PART NO. DESCRIPTION ) -REQ'D. .
; 1 C 27649 ‘HITCH-tongue ... ........ S e o1
2 C 25846 | BUSHING-flanged ...... .. .... e . 4
3 113- 426 BOLT -1/2"x2:0/2" ... o 1
' 3 13- 417 BOLT - 1/2" x 1-1/4" e 3
4 192- 23 LOCK WASHER - 1/2" ... ............ .. ... ... .. ... —° 4
5 .+ C 21901 PIN-3/4"retaining ...................... ... ... .. - 2.
6 A 30338 PIN-Khik ... 2
7 cC 27655 TONGUE -frontsection. . ................ - . . ..~~~ 1
’ . 8 C . 27665 COVER - front, tower (shawn) .. ... ... e e .. 1
- e 8 C 27666 COVER -rear, tower. ... ... .. .. R P 1
9 C 27667 TOWER ‘instrument 0. ... ... ... ... L o 1
p 10 187- 1334 SCREW'-No.8x 1/2" Phillips ............ S R 8
® R C . 27688 COVER - front tongue .. ... .. B PR 1
12 187- 1036 SCREW - 1/4" x 1/2" self-tapping . . ...... .. e ‘14
13 C 18373 PIN-latch ... 1
- 14 C’™ 24137 SPRING - compression ..... .. ... ... e e a1
15 138- 2073 PIN -roll 3/16" x 1-1/4" . .. ... ... ... .. ... . . - T2,
16 195- 2068 WASHER ... ... .. T T 1 :
17 C 27669 HANDLE-latch ... ..... .. = . . . ... e 1
o .18 C 14728 GRIP-bandle ... ... ...... ... ... . . P 1
19 .C 27670 SUPPORT -latch . ... .. B, 1
20 C 27671 TONGUE -rearsection .. .., ....... _ . . . . 1
21 113- 424 - BOLT -1/2"-13x1" .. ..... ... ... .. e -1
22 192- . 23 LOCK WASHER -1/2" ........ ... PR e e o
23 c - 27676 COVER-reartongue ........ ..... ... .. .. . F T
24 C 27677 PIN-pivot ... ... ... .. . L, "
2% C 12975 WASHER ... . ... s 1
26 : NSS CHANNEL -liner (use C18183 cuttosize) . ... .....° . .. 1
!
!
F"
’F
. | a
: {
. |
/
f
. S ?
N /4
- September 1984




Lk

iJ
¥ el

B
" !jgt- ’

REF. 'PART NO.

1 C
2 ¢
3 13
4 . 192
5 129
5 C
7. A
8 132
3 cC
0 12
11 195-
1213
!
1 C
C
2 C
3 C.
4 132
5 C
6 .C
7 218
'8 C
3 cC
v C
11 c
2. ¢
13 218
14 C
5 113
16 131

Printed in U.S.A:

27644
27645
206
21
103
27641
67313
323
27620
101
525
310

. 176

MODEL 2480 AND 2486 WING MOWER

HYDRAULIC LIFT AND DECLUTCHING CABLE

DESCRIPTION

" CROSS SHAFT - lift. .. ............ e :

BRACKET -saddle ........ e P e
BOLT-3/8"x3/4" ... ... ... .. ... ... ...
LOCKWASHER-3/8" ... - :.......... ...« e
NUT-3/8" .
CABLE - deéclutching ......... ... e e
PIN-clevis 3/16™” .. ... ........... . e e
PIN - cotter 1/16" x3/4" . ... ....... e
COUPLING - adjustment ... ...., ... e

NUT-1/4" oo . e o e |

-

" HYDRAULIC LINES AND CYLINDER

CYLINDER -lift...._ ... e
KIT -seal ...... .. P e e e e
PIN - eylinder,rodend ... ........ .. S
PIN - ¢cylinder, footend ... ... I e -
PIN-cotter 1/8" X 1" . ... ... ... . .. .
HOSE - cylinder, footend .../ ..... . .. .. ... .. .. . e
HOSE -cylinder,rodend .., ............. ... ... . e
FITTING - “TEE swivel . . ........_. o e e
HOSE-valve ... .. ... ... .. .. ... ... ... ... ... . ... ... e .
COUPLER-male .................... ... ... e e
COUPLER-female .. ..v......oooo. [
PLUG-dust,coupler ............... .. ... ... ... ... ...~
CAP - dust, coupler ......... ..
FITTING - eylinder .. .. .., ... e e [P
BOLT -5/16" x 1" ... ...... R e
NUT-5/16"Jock . ... ... ... . . e

Ky

1
2
4
4
4
1
1
1
1
1
1
1

[ £l

4

(e

—_ e e 3 S MNIMNBMN A ) e a3

~ o September 1984




. Printedin U.S.A.

September 1984

e R a—
: MODEL 2480 AND 2486 WING MOWER ‘ 3
HOOD AND FRAME
REF. PART NO. DESCRIPTION c o - REQ'D.
1 c 27611 FRAME-main (2486) .. .. .. ... . 1
1 C 27612 - FRAME -main-{2480) .. ... . . 17
2.7 219- 20 FITTING - lubrication 1/4” -28Btaper ..... ..o 0o 1 4
3 Cc 27627 HOOD e 1
4 C 27775 ROD - hood SOP . . e 1
5 132- 378 PIN-cotter 1/16" x 17 .. ... ... o 2
6 195- 518 WASHER -3/32" xB/8" .. ... . 2 N
-7 C 18362 - PIN-hoodhinge ... .. ... ... . . . £ 1
8 132- 46 PIN-cotter 1/8" x 3/4" ... .. 1
9 NSS _ LINER - &dge 7-1/2" {use C 18153 cut to lengthh ... .. ... ... 1
10 C 27835 LATCHASSEMBLY ... ..., e 2
1T -G 27630 RIVET - 3/18Y X 178" L . y 4
IR VIR S SCREW -No. 10-24x1/2" .. ... ... 4 _
13 192- 18 - LOCK WASHER-No.10.......... I PN P 4
14 129- 17 NUT-No.10-24 ... .. ... ... ... ... ..... . 4
15 132- an PIN -cotter 5/32 x 1-1/4" . ... ... .. .. ... ... N S 2
15 A 70282 WASHER: ... e UAR
17 C 27679 BRACKET - neutral startswitch . ... ... .............. ... 1
18 111- 101 BOLT - carriage 1/4 x5/8" ... ... ... . . . . . 1
19 131- 934 NUT-1/4" flangelock............_..... e 1
;ﬁ,

]



1 ~ " MODEL 2480 AND 2486 WING MOWER ' : 35
v L © PULLEYS, BLADES AND SPINDLES
REF. PARTJ\ID. DESCRIPTION - REQ'D. .
17 € . 25637 BLADE. .. .o e 3 -
2 113- 268 BOLT-3/8"-16x7/8 hex .......... P S el 6 -
3 131-- 1216 NUT -lock 3/8" hex ... v el 6
iy 4 113- 208 BOLT -3/8" - 16x3/4 " hex oo e e 4
5 A 308831 WASHER ................ T ol I S, 2
6 c 25781 SPROCKET -spindledrive .............coooeeoe e 4
7 C 25642 ©  WASHER - belt retaining, special .. ........0.... .. ... ... 5. 2
8 A 70282 . WASHER .. 2
9 c 25643 .SPACER-spindle.. .................. e P 1 .
T10. 126- 16 KEY -Woodruff #93/16" x 3/4" ... ... Y. 2
1 C =~ 25644 KEY-square ............................ P 1
12 C - 25645 PULLEY-- drive ..... e e e e e 1
13 131- 1331 ;  NUT-lock3/4" hex .. ... ... ... 3
. 14 Mm-. 3N BOLT-3/8"-16x1"cartiage ..............c.coouieeinni . :
15 - 131- 666 NUT-loek 3/8™ ... . 8
16 123- 101 BOLT-5/16"-18x4"hex ......... .. e LRI, 2 .
17 C = 25543 SHIELD -bearing .................... e e 3
- 18 C 25829 SPACER-sleeve .................... et L . S -2
19 C 25688 SPRING-compression ............ ... ... .. ... ... ... 2
| 20 195- 521 WASHER-5/16" .. ... .. ... ... .. ... e T2
21 128- 102 NUT -5/18" hex. ... oo e e 4
22 13- 176 NUT -lock B/16" hex . ... o 2
23 Cc 25627 SPINDLE-center ...............:; e e et 1
24 c 26632 | SPINDLE-R.H. ........ J e P e 1
25 C 25635 SPINDLE-L.H. ... .o, e, " T
26’ C 17666 {HOUSING -center, spindle . ... ...... ... ... ... ... ....... ... 1
27 C 25631 HOUSING -outward, spindle ... .............0. ... ... ... ... . 2
28 C 16516 RING-retaining ........ . ... ... .. ... ... .. .. ... T 6
29 A 70280 BEARING -spindle,.................. b e e e 8
- 30 C 10810 SPACER -spindlebearing. ........_ . 0 . .. ... ... .. . ... . . . ... . . 3
31 C 25541 SPACER -spindle...............0.. ... 3
2. C 25639 BRACKET -beltadjusting, deck . . ................. 0.0 2
w2 “
) - ™ ey
!
- \ o
= ‘Printed in U.S.A, . ; 3 September 1984
- 1
=gl




MODEL 2480 AND 2486 WING MOWER ' 7 . e
‘DECK, BELTS AND BELT COVERS )
REF. PART NO. DESCRIPTION o K ‘ . REQ’D.
> 1 C 27727 DECK -mower80" 1820mm) ... ... .. ... . e 1
) 2 c . 25687 BELT -spindledrive .. .._._ .. .. .. .... e e e 2
. 3 C 26689 COVER-deckbelt ....... e e e e 2 .
s ‘4, 187- 1036 SCREW -1/4" -20x 1/2" self-tapping ... ........cuoouonne . 10
5 A 70524 ROLLER -2-1/2" x 7" (84X 178mm) .. .. .. ... ... 1
6 C 26405 SHAFT -roller ............................ ... e 1
7 A 70514 . ROLLER -2-1/2"" x 2-3/8"” (B4 x60mm) ...... ... 4
8 c 25620 SPACER-sleeve ....... ... .. ........... PO S e 4
9 113- 447 BOLT-1/2" -13x3-1/2"hex.................. e 4
10 131- 1182 NUT-loek 1/2" hex .. ..................... e 6
1 195- 541 WASHER-5/8"....... e e e e e e e 1
12 C 27686 BELT-“V'mowerdrive ..................... e, 1
13 .°C 18338 LINK -mowerllift _............ el ey, e, 2
4. C° 1081 PIN-clevis. ... ... ... . . 4
15 195 533 WASHER - 1/2" [ e ' 2 ~
16 C 10898  ° PIN-retaining, special . ... ... ... .. 2 B
7. 13- 310 CPIN-gotter T 2
-8 138- 106 - PIN -roll 3/16" x 2-1/2" .. ... .. .. e e e e e 1
. 19 c 27730 WHEEL-anti-scalp .~................ .. ... e .2
20 C 273 'SPACER-SIeeve........_.....................: .................. 2
= 21 113- 252 BOLT -3/8"-16"x3-3/4" ... ........ ... ....... e 2
2 128- 103 NUT-3/8"-16....... R 2
.23 192- 21 LOCK WASHER-3/8" ................. e e e c 2
24 C 77639 . BRACKET - belt brake .. ... e S, A 1
25 c 27640 - PAD-beftbrake ......... oo i e - 20
26 113- 102 BOLT -5/16" x3/4™ .. ... . . F 4
27 131 . 178 NUT - loCK 5/18 L e e 4
28 187- 1073 SCREW - 1/4” -20x 5/8" self-tapping . ..........coueunrnnins 2
—~ .
" .
8
a - Printedin U.S.A. N September 1984




- : , . . MODEL 2480 AND 2486 WING MOWER 39

AXLE AND MOUNTING BRACKETS

REF. PART'NO. -  DESCRIPTION ‘ REQ'D.
1 C 26413 - AXLE-rear ....._ ... ... ... Lo P 1
2 11- 371 BOLT - carriage 3/8" 18X 1 6
3 192- 21 LOCK WASHER - 3/8" e 8"
y 4 129- 103 NUT-3/8"-16hex ..... __................. e R B
5 C - 20005 PIN -tocking ........... e RN I
6 C 10482 SPRING-tension ...........................0......... ... .." PR :
7 138- 96 PIN-roll . o . 11 1
B C 15935 BRACKET - heightadjust ................... e e e % \1
9 111- 202 BOLT - carriage 5/16” - 18 x 3/4" .. .. .. TP -
10 . .193- 29 LOCKWASHER-5/16" . ............... ... ... ... .. ... 2
. 11 129- 102 NUT-8A16"-18hex .:... ..o 2
12 -C 26384 LINK-rockarm........... ........ ... P 3
13 141- 4 PIN-clevis 3/8" .. .. 2
14 132- 321 PIN-cotter3/32" x 1" .. ... ... 2
15. 195- 525 WASHER-3/8" .. ... ... ....... S 9
16 132- 310 PIN - cotter 1/8" x 1 .., .. ... e e e 7
17 C 25682 WHEEL - height adjust.. . . . . e e e e 2
18 C 25883 SPACER-sleeve ........................... ... .. e 2
19 113- 447 BDLT-1/2"‘13><3—1/2”..........,.....' ........... e 2
20 131- 1182 NUT-lock 1/27-13hex .............: e 4 .
C 27705 - CARRIAGEASSEMBLY ... ... ... o . 1
.2 c. 7 ) BRACKET - L.H.towandyoke................................ 1
2 C 27720 LINK-towR.H. ......... ........................... 1
23 C . 16573 SPACER-sleeve .......0.c.. .0 ... . i 3
24 1M1-- 366 - BOLT -earraige 3/87 - 16x1-1/4" - .. ... ... ... .. .. .. ... ... 2
25 131- 181 NUT-10ck 378" - 16heX .. ..o 4
26 C 276 ARM -idler adjusting ...... ..., .... P B 1 -
27 C 26394 ARM -idler pulley, springloaded’ . ... ........ ... ... .. ... . .. 1 -
28 C 17997 - - BEARING-slesve......, ... e e 2 !
T 29 C 27695 SHAFT -pivot, ... ... .. e a1 ‘
" 30 138- 106 PIN-roll 3/16" x 2-1/2" . ... ... . E " -
K1 C 25370 PULLEY -idler......... e e . e 2
32 C 12264 BUSHING-pulley ............ ... .......... e 2
33 113- 208 . BOLT-3/8"-16x1-1/2" hex............L L P, 2
3 C 26388 _ BELL CRANK _ .. o M
35 C 12127 BUSHING - nylon, flange ........... et e e 2
36 C 19502 SBOLT -"J" o P 1
37 C 26033 | PIN-adjust ........ ... ................ e e 1
38 195- 533 - WASHER - 1/2" . ... ... I 2 -
39 C ' 10898 PIN-safety ................ ... ... .. ... ... S N | ]
40 C 20013 KEEPER -belt ... ... ... .. ... ... ........... e J i
41 113- 208 BOLT -3/8"-16x1-1/4"hex....... .. T 2
42 C 27688 SCREW -idler adjust ......... e e o
43 C 10883 PIN-safety . ................ L R T
4 . C 14269 NUT - adjust, special .. ... el '
45, C 26386 SPRING -tension .-......... . ... .. 1
46 - C 27821 TLINK-leveler.. oo e 1
47 . C 10821 PIN -.clevis.......... 2
Printed in U.S.A. - ) . . September 1984




. i ) . i - o
S 0 : o : ' S MODEL 2480 AND 2486 WING MOWER . - . on
STARTER MOTOR (2486} o f
SV - ' | | i . REF. PART NO. DESCRIPTION - = REQD. ’
- ‘ ' . C 21418 MOTOR - starting . ............... e e 1 '
1 192- 20 - LOCK WASHER -5/16" :.......o....\.. ... S .2
2 C 27260 BOLT-thru................ P 2
3 C 27258 - END CAP ASSEMBLY - commutatorend.........: e et 1
4 ¢ 27259 BRUSHSET .......... S PO -2
.5 C 274N CLUTCH - drive ... . e e e, 1
6 BR 390837 ARMATURE ..................oiiiiiinn.., e T.. 1
’ 7 113 122 SCREW - mounting 5/16" - 18x 1-1/2" ........ e 2
¢ 8 ~C 2742 GEAR-ANVE ... oo 1
8 c 27423 END CAP-driveend ... ... ... .. ... ... . .. i, 1.
- 10 C 27263 HOUSING -starter . ............... e 1
- C 27424 KIT - pinion spring ....... e e et 1
- 12 138- 75 T PIN-roll5/327x7/8" e 1
STARTER MOTOR (2480) .
. ' \:" - '
C 27264 MOTOR - starter, 12valt ........... e e M
1 C 27260 BOLT - thru {includeswasher} .......................0 ez 2
‘ 2 C 27259 BRUSH ASSEMBLY ... .. ... T P S 1
b = 3 BR 391467 ' DRIVE ASSEMBLY -starter ............ e, PO .
‘ 4 BR 390837 ARMATURE - starter . ................ . ... ianninen. ... 1, |
5 c 27262 ENDCAP-driveend ...... ... .. .o oio o 1
. 6 C 27258 END CAP -commutatorend .. ... ... ... .. .. . 1
7 C 27263 HOUSING -starter . ........... ... i 1
|
) . -
: . ”
. . i . . . \: .5\
| A 3 -y
; ~D5 N \
I
| ' i
| @ f
| 3
| ) ~ ) —
. t “
[‘_!.-
Printed in U.S.A. - . C - September 1984
o A .- . . . . L .




-
| R
| i
a @ +
&
1
-
5
. -
7
. 1
+
N .
L )
b
a
-
ade ¢,
D) - .. é-
b -
.'@‘h ~
B
v .
- N
o

2480

. IGNITION
. “SWITCH

» 2486 ;
EGNITION !
SWITCH

BATTERY
I.. -

r“—'“_* |

—T1+
‘A HOUR METER

s M&S
1
??T L IGNITION

. TERMINALS

e

WIRE HARNESS

TERMINAL
I @ BLOCK .
FUSE
I
|
i
1 -
. ; | WIRE |
]‘ ‘ F -. HARNESS
- , } ! ‘ .
1! . ! |
o ' i ‘
b
$o .
. ST F I T,
" o T Ty
' | i A/@ t
L
: a .
» i1 - NEUTRAL "
o 1 - START
, SWITCH | ,
MAGNETO
- GROUND
" TERMINAL

BLOTK

REF.  PART NO.

1. C 7121

2 c 24145

) C 27751

3 C 27523

B} C 27549

4 C 24800

5 c 18197

c 18113

8 L 49907

7 C- 27881

7. C e 27756

B c .2rn7

8. C - 27757

g C 27683

10 c 27682
11 C 27521
12 ¢« ¢ ' 27528
13 C. . 24818
14 C 27685
15 ° C - 27684
16 223- 20
7 - ¢ 27418
17 C 27264

,‘-}.‘
¥

B
.ivé%‘:‘
s I

-

MODEL 2480 AND 2486 WING MOWER

A

DESCRIPTION
SWITCH - ignition (2486}

KEY - ignition

HOUR METER

HARNESS - wire, front (2480 .. ... P, e A
HARNESS -wire, front (2486) .. . ... ... ... . . .. . . . ...
HARNESS -wire, rear (2480) -, .. ... ... ... ... e
HARNESS—\?Vire, rear {2486} ... ... L. DR
WIRE-hourmeter ... . ... . 0 . ... . .. . ... ... .
WIRE - solenocid to ground .......
WIRE - battery positive .:....... -
~ “WIRE - battery negative ... ... ... _
WIRE - ground {2480}. . ... :. ... . e 2P

MOTOR starting (2486) repairs page 41...5. .. ... ... ..

ELECTRICAL SYSTEfA

SWITCH - ignition (2480)-.. ... ... e
SOLENOID -start .. _.......... e
CONNECTOR -solenoid .. ....... .. PP
SWITCH -neutralstart .......... ... ... ... ... .. . ... S,
BATTERY -12wvolt ., ... ... ... ........ T e e
CAP -battery ©.............. TR TR R

REQ'D.

—_ N ~ = a3

X

-MOTOR - starting {2480} repai[S page 41

=

—¢

-t

. .
. . . Iﬁa
- _'l_l_n_l_s_x—l—t—i_l_h..&\J—h

September 1984




-r S

-

-~

MODEL 2480 AND 2486 WING MOWER

ELECTRICAL SYSTEM HARDWARE

REF. PART NO. DESCRIPTION REQ'D.
T C 23248 LOCK WASHER -internal tooth'5/8” ... ... .. ........... ... .. .. 1
2 C 24659 NUT-5/8"-32knurled ...........0 ... ... . . T
3 182- 147 SCREW :N6.10-32x3/4" ... ... DR F e 2
4 195 513 WASHER-NO. 10 ... .3
5 192- 18 LOCK WASHER -3/168" . .............. T e . 4
6 129- 37 NUT-No.10-32 .. ............ e .. 4
7 182- 10 SCREW -No.4-40x7/8" ... ... JRURE . 2.
8 192- 13 LOCKWASHER -No. 4......... ..., S RO 2
9 129-. 13 NUT-NG.4-40 ... ... e C2 -
10 C 16239 CLAMP - battery hold down .. . .. [ S, e e e 1
. 11 C 24069 COVER-termimal ... ... it i .1
e 12 111 202 BOLT -5/16" {18 x 3/4" carriage’ . . . .. e e S 1.
13 129- 102 NUT-5/16"-18..... .... SRR e it o
14 111- 108 BOLT -1/4" - 20x 3/4" carriage ............... SR o
15 129- 101 NUT-1/4"-20. ... ... .0 .. e e
16 .192- 15 LOCK WASHER -No.6 ....... ... ......... o 2
17 182- 571 BOLT-No.6-32x1/2" ........... e 2
18 - 129. 15 NUT-NO.B-32 .. . i e 2
19, C 22947 STRAP-tie...... .. ......... B e 6
ﬂ‘ - l .
L] N -i i b
: kY
* Ay
2 . ‘
ol . . *V )
7T Printed in U.S.A." ol - September 1984




MODEL 2480 AND 2486 WING MOWER 47
DECALS
. REF. PART NO. DESCRIPTION i REQ'D..
. ) - 11— € 27697 DECAL -hood L.H:{shown) . .......oo..o oo 1
[ correct sapt auioam iy P . 1 C- 27698 DECAL hood H:H. .. ... 1
! l - [ . . NO STEP 2 C 27699 DECAL -instrumenttower (2480) ... .......... .. ... .. .. . . .. .. ... .. 1
47 ‘ BLADE ALIGNMENT AND BELTTENSION 2 C 27700 DECAL - instrument tower (2486) shown .. ... ... ... ... ... .. ... ... 1.
l . 3 C - 27701 DECAL-10G0 ... ... \©vnr.. ) PO 1
oo 4 C . 27702 ™~ DECAL-drive beltadjust........... .... S 1
“ AN : , a @ 5 C- 12519- 7 DECAL-"NOStep™ ... .. . 2
! B toL 6 321- 6210 DECAL -cutfing height~. . ..« ... ... . .. . . . . ... .. 1
| ' i COMMERCIAL 7 321+ 4381 DECAL - "Spinning Blade™ ... ... .. ... .. .. . . . . 1
| - g 8 " 321- 6236 DECAL -spindledrivebelt............ ... . . ... ... .. ... .. ... 2
— B 9. 321- 6263 DECAL - “Commercial” _........... oo 1
3 .
SPINNING BLADE :
KEEP CLEAR
<. CONTACT CAN INJURE
- — 4; )
/ \ _
Ny o
N T
hg E g £@ - " -
N2 - DT
N 2L - . —e
, .
. 4 .
~3 ¥ .
A "'\;
. . y Y.
’ ¢
) . : _ - _PrintedinU.S.A. . - September 1984 -




BR - 299500 - 170 1

21901 2 5

fe
48 _ NUMERICAL INDEX ' ' . ' NUMERICAL INDEX - : .. 49
A ;gRT - ;gGE . REF. PART PAGE REF. PART PAGE  REF. .
A : L : : NO. NO. :
PART ~  PAGE REF.  PART PAGE REF.  PART * PAGE  REF. - - NO NO.  NO. NO. NO.
NO. NO.” =~ NO. ° NO. NQ. - NO. NO. NO. NO.. ¢ 25729 7 19 C 27260 41 7 c 57357 g - -
: C . 25730° 5 217 | ¢C 27260 41 2 C 27358 9 x:
A 27795 17 17 | BR. 208500 = 17 15 C 22947 45 18 ¢ 26730 70019 C 27262 41 5 C 27359 19 - .10
A 30338 29 6 | BR 299707 1 17 C 23248 45 1 ¢ 25731 5 22 C 27263 - - 41 7 C 27360 19 1
\. A ..30881 35 5 | BR . 299740 11 23 C 24068 45 1. ¢ 25732 5 23 c 27263 41 10 C 27362 19 14 )
' A 67313 31 7 | BR 299852 - C 24137 . 29 14 ¢ 25733 5. 24 | C | 27264 41 C 27363 . 19 15
A 70280 35 .29 | BR 380419 7 24 .€ 24145 43 2 ¢ 25733 7 23 C 27764 43 17 |.¢ 27364 15 14
A =70282 27 6 BR 3506834 1N 22 C 24329 -8 18 (. 25734 5 .25 c 27266 11 39 o 27365 9 2
A 70282 33 16 | -BR 390837 m/{ g C 24502 27 - 1 C 25735 5 26 cC 27267 M 38 C 27366 357 15
A 70282 35 8 |"BR 390837 M 6 C 24503 27 2 ¢ 25736 5 20 C 27268 11 2% | ¢ 27367 15 1
A 70514 . .37 7 BR 391233 . 11 9 C . 24859 .45 2 ¢ 25737 : 5 31 c 27269 ) 14 I 27368 19 17
A 70524 37 .5 | BR 391406 . B 5 C 24800 43 4 ¢ 25738 111 C {27270 9 13 C 27369 19 18 A
BR 22963 5° 38 | BR 391461 41 3 C 24816 43 13 € 25742 11 13 C 27273 19 1 C 27370 19 19 .
BR 26157 11 5 | BR 391512 11, 15 C 25369 31 8 C 25744 17 .t C 27308 7 6 C 27371 7 1
BR 26157 13 ° 22 | BR 391733 - 17 5 C 25370 39 31 ¢ - 25746 .5 32 C 27309 19 5 C 27372. 7 3
BR 26828 5 28 | BR 392134 9 2 C 25468 - 21 1 ¢C 25747 17 8 c 27310 7 - 8 C. 27373 7 4
BR =~ 28828 7 . 27 | BR 393456 "9 9 c 25469 15 2 C 25749 7. 47.1 C 27311 7 8 c 27374 7 “5
BR - 27803 5 6 | BR 393474 8 8 C 25500 15 5 C 25751 5 . 33 | C 27312 7 8 c 27375 13 1
BR 65906 5 27 | C 10482 39 6 C 25541 .« 35 31 C 26752: . 5 . 35 C 27313 7 g c 27376 . 13 2 '
BR 65906 7 2| C 10857 23 2- 1| ¢C 25643 - 35 17 C 25757 5 C 27314 7 12 C 27377 13 - 3
BR 66068 7 .« 11| C 10810 35 30 C 25620 37 g8 C 25758, 1 . 31 c 27315 7 13 | C 27378 13 4 .
BR 66538 9 17 | € 10821 37 14 C 25627 - 35 23 C 25759 11 30 C 27316 T 7 17 C 27379 13 R
BR 66554 17. 14 | ¢ 10821 . 39 47 o 25631 35 27 C 25760 1m0 32 C 27317 7 17 C 27380 13 8
BR 66768 "5 15 | ¢ 10883 - 39 43 C 25632 ¥ .- 24 C 25762 11 B |.C 27318 7 17 cC -27381 - 13 9.
BR 93113 7 10 { Cc. 1w8sw ° 37 186 C 25635 3. 25 C 25763 17720 C 27319 7 17 C 27382 13 15
BR 93323 11 29 | C - 10898 39 39 C 25637 3% - 1 ¢C 25764 1 36 ¢’ . 27320 7. 18 C 27383 13 - 18
BR 93357 11 10 |C 11529 23 .7 3 |.C 25639 3. 32 C 25781 35 6 C 27321 7 18 C 27384 13 11 -
BR 93499 1 3 | C 12127 39 '35 C * 25642 35 7 C 25827 5 1 C 27322 7 18 ] C 27385 | 13 23
BR 93499 13 10 | C | i2224 21 4 C 25643 35 9 C 25829 , 35 18 C . 27323 7. 18 | ¢C 27386 13 14 .
BR 93499 13 - 16| C 12264 39 32 C 25644 35 11 C 758486 - 29 2 C 27324 7 21 C . 27387 - 13 13
BR 93622 1 28 | C 12519 47 5 C 25645 '35 12 € 26033 39 37 C 27325 7 22 C 27388 13 %
) BR - 93630 . 7 .30 | C 12718 27 3 C . 25682 .39 17 C 26188 3N 3 C = 37326 7 o5 ¢ 97388 . . 13 =-
BR _ 93723 5 10 | C 12975 29 25 - | C 25683 39 18 C 26197 . g 1 c 27327. 7 .31 ¢ 27390 1B .
BR 3211712 11 16| C 13386~ 27 1 C 25687 37 2 C 26198 9 2 C 27328 7 32 c 27391 17 7 4
BR 220885 9 37| ¢C 14269 . 39 44._ | C 25688 35 19 C 26199 9 3 C 27329 7 .34 C 27392 13 30
BR . 221535 17 9 | ¢ 14399 - 5 42 C 25689 37 3 C 2838 - 110 " |.¢ 27330 7 /| C 27393 13 31
BR . 221596 5 29 | ¢ 14399 - 7 51 C 25701 15 3C 26384 39 212 C 27331 7 <36 C 27394 - 13 37
BR 221596 7 .28 (. C 14506 21 5 C 25709 - 5 2.C 2638 . 39 45 C 27332 17 .14 C 27395 17 5 °
BR 221798 9 15 | C 14652 17 - 17 C 25709 7 2 C 26389+ 39 34 C 127333 13 43 C 27396 17 6 S
- BR 221995 1 19 | C 14728 29 18 |'C 25710 5 3 ¢ - 26394 29 27 C 27334 9 18 C 27397 17 7
: BR 222010 1. -8 | C  .14906 5 41 c 257 5 .4 ¢C 26405 .37 6 | "C 27335 7 - C 127398 - 17 8
BR 222010 13 12 1 ¢ 14906- 7 50 C 25712 5. 8 C 26413 39 1 C 27336 7 3 | C 27399 . . 13 - 35
BR * 222014 1m 21 | c 15389 - 31 14 C 25713. 5 9 C 26495 3 C 27337 7 40 c 27400 . 13 36
. ' BR 222450 . 17 21 |-C 15935 39 . C 25714 5 9 C 26507 % 8, | C 27338 7 41 c 27401 . 13 37 _
) ‘BR 220561 9 7 | c 16239 45 0 |C 25715 5 9 C 26526 27 4 c 27339 7 42 C 27402 13 38 N
BR 222562 . . © 6 | C 16362 38 - 7 +C 35716 5 J12°C 26697 23 1 @& 27340 17 15 c 27403 13 39 : \
BR 230896 11 7 | C 16373 . 29 13 C . 2577 5 13 C 26848 % 5 C 27341 17 .16 C . 27404 ° 15 4 i
’ BR 230896 13 24 | C 16516 - 357 28 C 25718 5 14 C 27059 - 19 20 C 27342 7 46 | C 27405 15 5 \
"BR 230932 11 . 24 | C 16573 39 23 C. 25718 7 14.C 211 43 1 C 27343 17 18- [ C 27406 15 6 -
' BR 231055 5 % | C 17597 39 28 C 25719 9 1¢C 27236 "5 17 C 27344 17 .19 C 27407 13 47
- BR 231058 S 17 4 | c 17666 35 26 C 25720 5 18 C 27236 7. 16 C 27345 7 43 C 27408 15 7
BR. 261116 M 33 | C 18113 43 C 25721 5 18 C° 27238 ° 5 37 C 27346 7 37 C - 27409 13 19
: - BR. 261129 . 17 . 2 {¢C 18197 43 5 C 25722 5 18 C 27240 11 . 14 C . 2747 7 7 | Cc. 2740 ° 15 - 8
R .BR 270382 11 # | C 18251 31 2 C 25723 5 . 18 C. 27240 13 17. | € 27318 19 6 C . 274n 15 - 9
= ‘BR 270511 m . 2 1cC 18338 37 13 C 25724 5 19 C 27244 m . 26 |'C 27349 19 7 C 27412 13 26
- \ o BR - 292260 7: 29| ¢c 18814 7 .49 C 25725 5 19 C 27253 9 12 c 27380 19 8. ]c 27413 13 . 44
| BR 292681 11 2 | ¢ 19473 5 40 C 25726 5 19 C 27257 17 3 C . 27351 9 1 c 27414 13 45
BR 292681 13 20 | C 19502 39 .36 C 25727 5 19 C 27258 .41 3 C 273852 9 3 C 27415 -, 13 46
BR 299096 11 18 | ¢ 20005 39 5 c 26728 5  20°C 27258 4 6 C 27353 15 9 |{.C 27416 13
. BR 299096 13 25 { ¢ 20013 © 39 40 c 25728 7 20 C 27258 4 2 ¢ 273854 13- 7 10 |:c
C C 25729 5. -21¢C 27259 . 41 4 C 2 c

27385 - 19

"




50 ~ - NUMERICAL INDEX o ~ ‘ " NUMERICAL INDEX _ ’ 51
PART . * PAGE REF. PART PAGE . REF. . PART PAGE  REF. fART . ReGE NS eRT nooE NG LART NOJE  NEF.
NO. & - NO. NO. - NO. NO.  NO: NO. . NO. - NO: . 4 . : ‘ . : : : N :
C 27418 . 43 - 17 C 27703 23 6 113 417 - 29 3 1B3- q 13 28 195 513 45 . 4
C 27419 g 13 C 27705 39 13- 424 29 21  163- 4. 17 18 | 195 518. 177 9
C 27420 9 12 | ¢ 27713 31 9 113- 426 29 3 169- . 137 15 3| 195  .518 < 6 :
C 27421 41 5 | C 27714 3 10 13- 447 37 9 177 97 13 33 | 195 521 35 20 Lo S
C. . 27422 4 .8 |¢cC 2715 31 .- 11 13- 447 . 39 19 178 858" .. 25 2| 195 525 - 31 11 ~
- c. 27423 41 -9 c 2rmns K3 12 o 123- 101 35. 16 182- . 10 45 7 195- 525 ¢ 33 15 : .
- C 27424 41 11 C 2m7 43 8 126- 16 35 10 182- - 49 13 40 | 195 529 25 ¢ 4 ;
C 27591 3 11 |cC 27720 - 39 22 {129 13 45 g 182- 84, - 9 4| 195 533 - 9 " 5
c 21523 43 3 ¢ . 2rm 3 21 129 15 45 18 182~ .87 1 4| 195 633 37 15
c 27528 43 12 |cC 27727 37 -1 129. 16 17 5 182~ 87 13 21 | 195 533 39 38
C - 27549 43 . C 27730 37 19 129. . % " 17 13 182 87 17 10 | 195- 541 37 11 . i -
. C. 27582 7 21 C 27731 . 37 20 129. 16 . . 19 16 182 90 9 -10 [ 195- 20869 29 16 . - !
C 27583 7 52 |'C 27747 21 .1 129 7 17 5 182 147 45 - 3.0 214 251 13 42 '
e 27611 33 1 | ¢c  2mm1 43 -l - 7 21 3 182 205 13 7.1 214+ 251 23 4
C 27612 33 1 |c 27756 43 7" 128 . 17 33 - -1a 182 549 3 16 | 218"~ 508 3. 13
C . 27620 31 9 L C 27757 - 43 8 129. - 37 45 5 182 571 45 17 218- 5479 3 7
C 27627 33 3 |c 27775 33 4 129. 01 - 18 5 182- 573 21 "6 | 219 10 27 3
C 27630 33 n |c 27814 31 1 e 101 17 11 182 573 33 12 | 219 20 3 2
C. 27631 23 1 |c 27821 © 39 46 __ | 128 101 21 10 187- 1036 .23 2| 221 86 ° 5 39 ‘
C 27632 23 1 |c 27977 27 T - 5 129- 107 a5 55 187-° 1038 . 29 20 21- 8. 7 48
“g 27633 23 3 | Cc . 27 27 2 129 102 35 21 187~ 1036 | 37 4 | 221- 843 5 a1,
C 27634 23 7 1L 49907 43 6 129- 102 39 11 187 1041 - 15 1 221- B43" _ - 7 11
C 27635 33 10 [T 25070 5 10 129 102 5 13 187- 104 15 12 | 223 20 f’ 43 16 .
. C 27636 25 1 : 129- . 103 3 5 187 1047 7 38 | 321 4381 47 7
c 27837 21 2 | HARDWARE CODE NUMBERS - | 129: . 103 37 22 187~ 1073 37 28 | 321 €210 47 6
C 27638 27 3 1w 2 25 - 3 |[129- 103 39 4. 187~ 1384 29 01 321-  ews - 47 8
C 27639 37 24 23. 48 - 15 - 18 129. 105 g 7 187 e - 5 7 7 321- 6263 47 g
c © 27840 37 25 22. 48 17 12 131- 176 21 3 187 1508 19 -9 . .
C 27641 31 6 | 20 48 19. o3 131- - . 176 . 31 16 187 1510 11 37| - :
c 27644 31 11 a1 24 noC 12 |13 176 35 22 187 1510 17 2
C 27646 31 2 | 1m0 2 17 6 131- 176 37 27 19 13- 45 8 R
c 27647 31 5 | 111 101 33 .18 " |131- - 866 - 35 15 192 15 - 45 16
c 27648 31 8 | 111 108. 45 14 | 131 . 911 . 9 g 192 18 7 33 b
c . 27649 23 -1 . 202 39 9 "] 131- 934 723 5 192 18 13 29
- C . 27656 29 7 111 202 <45 f27 {131- . 94 33 19 192 18 17 19
C 27665 29 g | 111- 36 39 24 131- 1181 25 9 192 18 . 21 7 - .
c 27666 29 "Bl an 35 14 131 1181 - 39 05 192- 8 33 13 .
C - 27668 29 o 371 - 39 2 131- 1182 - 37 10 192- .18 45 5
C 27669 29 17 0 1. 404 - 17 10 | 13- . 1182 39 . 2 192 19 13 6
C 27670 ° 29 - 19 (111 534 .9 4 {131 w28 0 3, 0 3 192 19 15 7 ;
c 27671 29 20| 113- 1 .0 15 6 | 1310 1331 35 13 192 13 15 17
C 27676 29 23 | 113 1 23 a | 132 " 4 33 g 192 19 17 13
A - C 27677 29 24 | 113 2 15 13 132- 310 31 4. 192 19 19 4 |
C 27679 33 17 | 13 5 13 5 | 132 310 - 31 12 192- 20 7 45 .
C 27681 43 T7 3 101 19 12 132 . . 310 37 17 192 20 9 10 :
C. 27682 43 01113 ‘02 0 g g | 132 310 . 39 16 192- 20 19 13
C 27683 - 43 9. 113 102 37 26 132 31 27 7 192 20 41 1
. C . 27684 43 - 158 | 13- 103 3 15 132 - 311 33 15 192- 21 31 4
c* 27685 . 43 14| 113- 104° 21 2 | 132 321 39 14 392 21 37 23 ,
C 27686 37 12 | 113 110 21 2 132- 329 3 g . 192 21 3’ -3 .
C. 27687 25 6 | 13-, 120 7 a4 | 132 378 33 5 182 23 9 6
- . C 27688 39 2 [ 13- 2 41 7 136- 103 17 16 192 23 29 4 .
C 27691 39° . 26 | 193 138 15 4 | 138 75 41 12 192 23 2 2 , -
C 27695 3. 29 | 113 ., 206 a1 3 |38 96 39 7 138 25 3 5
C.ry 27697 - 47 1| 13 206 - 35 4 | 138 106 37 1g 193 25 17 3
C . 927698 47 1| 113 . o208 - 39 41 | 138 - 106 39 30 19 25 712
c 27699 47 2 |-z 209 39 33 | 138 251 11 6 193 2 3 10
c 27700 a7 20 13 248 25 7| 138 31 - 27 4 195 .10 9 |- : , -
: c 2701 47 3| 11 222 37 21 | 138 2073 29 15 19 186 25 .8 \ , 2
c 27702 47 4| 113 268 ° 35 2.7 | 141 4 ., 39 13 197 513 B3 34 . . :




